A1
Fig.1
A2
Fig.2
Al 3
Fig.3
K 4
Fig.4
&S
Fig.5
K 6
Fig.6
K7
Fig.7
K 8
Fig.8
A9
Fig.9
A 10
Fig.10

& 11
Fig.11

B 12
Fig.12

A 13
Fig.13
A 14
Fig.14

A 15
Fig.15

Bl 16
Fig.16

K 17

Fig.17

A 18
Fig.18

A 19
Fig.19
& 20
Fig.20

B 21
Fig.21

80DH-010000
100DH-010000

80DH-200000

100DHB-200000

80DH-210000

80DH-300000
100DH-300000

H803-300000-000

100DHB-300000
80DHA-300000

100DHA-300000
S8ODHW14-300000 B FJ Rl werreererrrrereeeeeeens

H

Contents

P

Counter balance

Driving system

Driving system

LI A

Drive axle assembly

N —

Drive system

“Drive system

Drive system

100DHW14-300000 Drive system

80DH-310000

80DHW14-310000
100DHA-310000

100DHB-310000

80DH-320000
100DH-320000

H803-320000-000

100DHB-320000
80DHA-320000

100DHA-320000

80DH-330000

H803-330000-000

100DHB-330000

80DHW14-330000

100DHA-330000

80DH-340000

100DHA-340000

80DH-410000

> —
ZIN =

Air inlet system

Air inlet system

Air inlet system

Exhaust system

Exhaust system

Exhaust system

Cooling system

Cooling system

Cooling system

Cooling system

Fuel system

» AIN

Fuel system

Steering axle

...10
R 1)
- 14

- 16

- 18
ceeeees 20
ceee 22

- 24

- 26
ceeene 28
- 30
O )
cees 34
- 36
.38

- 40

. 42



K 22
Fig.22

& 23
Fig.23

B 24
Fig.24

K 25
Fig.25

& 26
Fig.26

& 27
Fig.27

K 28
Fig.28

i 29
Fig.29

A 30
Fig.30

A 31
Fig.31

A 32
Fig.32

K 33
Fig.33

K 34
Fig.34

A 35
Fig.35

K 36
Fig.36

& 37
Fig.37

/38
Fig.38

B 39
Fig.39

Kl 40
Fig.40

A 41
Fig.41

B 42
Fig.42

B 43
Fig.43

] 44
Fig.44

80DH-411000

80DH-420000

80DH-500000
100DH-500000

80DH-500000

100DH-500000

80DH-500000
100DH-500000

80DH-520000

80DH-550000

80DH-610000

80DH-610000

80DH-610100

80DH-610200

80DH-620000

100DH-620000

100DHA-620000

80DH-630000

80DH-640000

80DH-710000

80DH-720000

80DH-730000

100DH-730000

80DH-730000
100DH-730000

80DH-740000

. %[‘,ﬂ{[ﬂﬂ'

Steering eylinder

Steering device

FBRG(—)-
Truck body system( I )

FHRG ()
Truck body system( H )

FHRGE()

Truck body system(]] )

FBRG (=)
Truck body system( ]]I )

Instrument panel

Overhead guard

W25 BB (—) -

Brake and inching control( I)

S MBIERA(Z) -

Brake and inching control(]])

Left brake oil pipe

Al g
Right brake oil pipe

Throttle control

Throttle control

Throttle control

Handle control

}?’&Fﬂﬁ%% Cetevencererserssracne

Change over control

Multi-way valve control

Booster piping assembly

??IJEJ‘YIH%(——)"' ceesesene

Steering oil pipe(])
BETAITR B (— ) eererennremmeneens
Steering oil pipe(])

Rl b (=)
Steering oil pipe( Il

XUAE ¥ 1M -

Torque converter 011 coollng pipe dssembly

- 46

. 48

- 52

. 54

- 58

- 62

64

- 66

- 68

- 12

. 74

- 76

- 78

- 82

- 86

- 90

92

- 96

.---100

e 102

..--104

106

---108



A 45
Fig.45

K 46
Fig.46

B 47
Fig.47

Kl 48
Fig.48

& 49
Fig.49

A 50
Fig.50

A 51
Fig.51

Al 52
Fig.52
& 53
Fig.53

& 54
Fig.54

&l 55
Fig.55

B 56
Fig.56

B 57
Fig.57

B 58
Fig.58

A 59
Fig.59

&l 60
Fig.60

K 61
Fig.61

A 62
Fig.62

A 63
Fig.63

Al 64
Fig.64

80DH-750000

80DH-751000

80DH-752000

80DH-800000

80DHW 14-800000

100DHA-800000

8M3-000000

10M3-000000

8M3-100000

10M3-100000

8M3-200000

10M3-200000

8M3-300000

10M3-300000

8M3-304000

8M3-400000

8M3-500000
8M3-600000
10M3-500000
10M3-600000

8M3-700000
10M3-700000

8M3-800000
10M3-800000

8M3-800000
10M3-800000

Main working oil pipe

>,
Y TR I R LR I
FIORY

Oil pump assembly

AR SN AR LIR T T TP TRITPIRPO

Tube assembly,tilting

Electrical system

Electrical system

Electrical system

Lifting part

Lifting part

Outside mast

yl\,‘]g'g.

Outside mast

LIRE I

Inside mast

p‘\]l‘jgg

Inside mast

Fork shelf

ﬁl% ............................................

Fork shelf

FEEE T - ervereervereee

Adjust cylinder

Tilting cylinder

Left lifting cylinder
Right lifting cylinder
Left lifting cylinder
Right lifting cylinder

Main oil pipe system

FRE T (—) -

Adjust oil pipe system( I)

WA ()

Adjust oil pipe system(]])

.........................

110

112

114

120

e 126

132

=136

138

140

142

144

146

148

152

160

164

168

«eee170

v 172



-01
1 80DH-010000 V- & Counter balance

Fig.1 100DH-010000




Al 1 80DH-010000 SE#i 8 Counter balance

Fig.1 100DH-010000

5 R = % i - BE & O
Item Part No. Description Q'ty | Remarks
1 ?gggﬁ?(l)?gggo TR Counter balance 1 ?O“‘Efm
2 | 50W-020000 TR Towing pin 1

3 | GB5782-86 24 M36x230 Bolt 2

4 |GB7244-87 HE 36 Washer | 4

5 | 80DH-000001 o Washer 4

6 | GB6170-86 24 M36 Nut 2




B 2 80DH-200000 {%4#hZ%& % Driving system
Fig.2

20




K 2 80DH-200000 fE5h &4 Driving system
Fig.2

Fg R B L Bk | %
Ttem Part No. Description Q'ty | Remarks
[ |80DH-210000 | BEzHHF M Drive axle assembly 1
2 |50CDA-200001 | 42 M14 Bolt 8
3 |80DH-220000 | {3l i Connect shaft 1
4 | GB93-87 0 14 Washer 8
5 | GB6170-86 894 M14 Nut 8
6 | GB5786-86 B4 M12x1.25x30 Bolt 2
7 | GB93-87 w12 Washer 2
8 |SODH-300001 |}t Spacer 2
9 |50DH-302000 | ZEupik Insulator 2
10 | GB5786-86 824 M16x1.5%30  Bolt 8
11 | GB93-87 P 16 Washer 8
12 | 80DH-201000 | WAsZE %20 ggflﬁ?;gt‘i‘ﬁmi“i"" 1
13 | GB93-87 08 10 Washer 26
14 | GB6171-86 126} M10x1.5 Nut 4
15 | GB5783-86 $2i M14x45 Bolt 4
16 | 50W-200001 2 Washer 4
17 | 50DH-201000 | 3H¥E4R Plate trans-mounting 2
18 | YQX1000H1 Wi EE s EAS  Transmission 1
19 | GB5783-86 125 M10x25 Bolt 10
20 | 50CDA-200007 | # Washer 1
21 | GB5783-86 242 M10x30 Bolt 12
22 | 80DH-202000 | XWAsf5 2 Elf)‘ﬁ’l‘;‘l?;gtr;’ﬁmissmn 1




& 3 100DHB-200000 €31 &5 Driving system
Fig.3

20




Kl 3

100DHB-200000  f6Z1 &% Driving system
Fig.3
F5 fr % i HE |/ "
Item Part No. Description Q'ty | Remarks
1 | 80DH-210000 IR 5 45 4 Drive axle assembly 1
2 |50CDA-200001 | 24 M14 Bolt 8
3 | 80DH-220000 1% Shil B %, Connect shaft 1
4 | GBY3-87 1 14 Washer 8
5 | GB6170-86 9 M4 Nut 8
6 | GB5786-86 8 MI2x1.25x30  Bolt 2
7 | GB93-87 #E 12 Washer 2
8 |50DH-300001 | # Spacer 2
9 |50DH-302000 | s Insulator 2
10 | GBS5786-86 824 MI6x1.5x30  Bolt 8
11 | GB93-87 #EH 16 Washer 8
12 | 80DH-201000 | SUAs e o 2{)";’1';‘;’;;;'1‘;““““ 1
13 | GB93-87 #H 10 Washer 26
14 | GB6171-86 5 MI0x1.5 Nut 4
15 | GB5783-86 i M14x45 Bolt 4
16 | SOW—200001 5 Washer 4
17 | 50DH-201000 | 34 Plate trans—mounting 2
18 | YQX100H3 Wi {EEh 5 EA  Transmission 1
19 | GBS783-86 124 M10x25 Bolt 10
20 | 50CDA-200007 | i} Washer 1
21 | GB5783-86 #2H M10x30 Bolt 12
22 | 80DH-202000 | xwdsfs sz ggfrﬁfgg‘rﬁfﬁmi“i“ 1




K 4 80DH-210000 IX##F AL Drive axle assembly
Fig.4

~



Kl 4 80DH-210000 IKzh#faip Drive axle assembly
Fig.4

=1 I s # BE &
Item Part No. Description Q'ty | Remarks
1 | GB2981-91 #Hs 9.00-20 Tyre 4

2 | PR60.23A KB HE Drive axle 1 |4

3 | GB6170-86 g M24 Nut 12

4 | GB93-87 I 24 Washer 12

5 | GB27-88 B2 M24x85 Bolt 12

6 |80DH-210100 g\o;izT-zo BI%HEM  Wheel hub assembly 4

7 |50CDA-210001 | 5[ j8k® Pipe 2




|5 80DH-300000 _
Fig.5 100DH-300000

31 J1Z& 45 Drive system

.10 -



Kl S 80DH-300000

Fig.5 100DH-300000 277 % Drive system

K5 A =2 % 71 B & o

Item Part No. Description Q'ty | Remarks
1 |80DH-310000  |#SE% Air inlet system 1

2 B ey | RS Exhaust system 1 flsgoD]ngFﬁm
3 |50DH-304000 | EEHLAE K Right support for engine 1

4 |80DH-302000  |%&ZikLA K8 Right seat for engine 1

5 |CY6102BG-2 55 4L Diesel engine 1

6 |SODH-330000 |RHIZR% Cooling system 1

7 |80DH-340000  |MRMZR%: Fuel system 1

8 |GB6171-86 w2 M10x1.25 Nut 4

9 |GB93-87 #1810 Washer 4

10 |SODH-302000 | s Insulator 2

11 |GB5783-86 i MI12£30 Bolt 8

12 |GB93-87 8 12 Washer 18

13 [80DH-301000 | &L X IE Left seat for engine 1

14 | 50DH-300001 o Spacer 2

15 |GB5786-86 B M12x1.25x30 Bolt 2

16 |GB5783-86 i M12x35 Bolt 8

17 |50DH-303000 Rl X R Left support for engine 1

.11 -



K 6 H803-300000-000
Fig.6 100DHB-300000

B J1 245 Drive system

==

<12 .



K6

H803-300000-000

Fig.6 100DHB-300000 217/ &5t Drive system

55 R 5 V4 b7 B & I
Item Part No. Description Q’ty | Remarks
1 |100DHB-310000 | E% Air inlet system 1

2 | \oDHB320000 | R Exhaust. system | YooDHE
3 |H803-304000-000 | ahti szl Right support for engine | 1 |S00in
4 O on, | %3 LA S e Right seat for engine ] ﬁgggﬁ‘é%
5 3(82%8288;}})8; S 4L Diesel engine 1 ?gg‘gl}l‘é%
6 |0 s | HIRL Cooling system P (SolcL
7 |100DHA-340000 | ¥R R4t Fuel system 1

8 |GB6171-86 £ M10x125  Nut 4

9 |GB93-87 8 10 Washer 4

10 |50DH-302000 |28 hx Insulator 2

11 | GB5783-86 BE M12x30 Bolt 8

12 | GB93-87 P 12 Washer 18

13 | HBO3 301000900 | % 3 .72 3 e Left seat for engine 1 |SoGAL T
14 | 50DH-300001 ey Spacer 2

15 | GB5786-86 §2f M12x1.25x30 Bolt 2
16 |GB5783-86 2 M12x35 Bolt 8

17 | oy | %3 blL.2e % 22 Left support for engine 1 21‘8515}11‘]‘3-%

.13 -



&l 7 80DHA-300000
Fig.7 100DHA-300000

81 J1& % Drive system

.14 -



&7

80DHA-300000

1A S Drive system
Fig.7 100DHA-300000
FFs r 5 % PR HE & W
Item Part No. Pescription Q’ty | Remarks
1 |100DHA-310000 |j#< %% Air inlet system 1
80DHA-320000 - 80DHA H
2 |100DHA-320000 |PFRLE Exhaust system I |100DHA F
3 |LRC6105G62 ST HIL Diesel engine 1
4 |100DHA-330000 |AHIZRS Cooling system 1
5 |GB6171-86 2+ M10x1.25 Nut 4
6 |GB93-87 ®E 10 Washer 4
50DHB-303000 .- . 80DHA A
7 50DHA-301000 UL W Left support for engine 1 100DHA F
8 |50DH-302000 Zp ik Insulator 2
9 |GB5786-86 12 M12x1.25%30 Bolt 2
10 | GB93-87 HhE 12 Washer 10
11 |50DH-300001 i Spacer 2
80DHA-301000 .= . 8O0DHA A
12 100DHA—301000 RBIHLAE R Left seat for engine 1 100DHA F
4 |80DHA A
13 |GB5783-86 124 M12x30 Bolt 8 |100DHA Fd
14 | GB5783-86 2 M14x30 Bolt 8
15 |GB93-87 ®iE 14 Washer 8
16 | 100DHA-340000 |#MMMZES%E Fuel system 1
S0DHB-304000 . . . 80DHA A
17 50DHA-303000 REPlLA LR Right support for engine 1 100DHA Fi
80DHA-302000 - . . 80DHA A
18 100DHA—302000 RV X Right seat for engine 1 100DHA F
19 |GB5783-86 12 M12x40 Bolt 4 |80DHA H

.15 -



Drive system

I RGE

80DHW 14—300000

Kl 8

100DHW14-300000

Fig.8

. 16 -



Kl 8

80DHW14-300000

Fig.8 100DHW14-300000 277 58 Drive system
FE| Ot B %K Wt
Item Part No. Description Q'ty | Remarks
1 |80DHW14-310000 |35 A% Air inlet system 1

2 oty | RS Exhaust system S

3 | S0DHW14-302000 | % #h#l 4 %58 Left support for engine 1

4 |80DHW14-302000 | % Zh#LA ¥ FE Right seat for engine 1

5 |6BG1QP Semh AL Diesel engine 1

6 |80DHW14-330000 |%#H &% Cooling system 1

7 |80DH-340000 R R G Fuel system 1

8 |GB6171-86 424 M10x1.25 Nut 4

9 |GB93-87 #E 10 Washer 12

10 | 50DH-302000 % rhp Insulator 2

11 |GB5783-86 28 M12x30 Bolt 8

12 | 80DHW14-301000 | % sh#l 7 % K& Left seat for engine 1

13 | 50DH-300001 B Spacer 2

14 | GB93-87 B 12 Washer 10

15 | GB5786-86 #2f MI12x1.25x30  Bolt 2

16 | GB5786-86 28 M10x1.25x30 Bolt 7

17 |SODHW14-301000 | & shtlAE L 28 Left support for engine 1

<17 -



K9 80DH-310000
Fig.9 80DHW14-310000

—

a) N
/

12

- - //7///Q ,” /

.l////// 77 /m” /

- 18 -

HARL  Air inlet system




Kl 9

80DH-310000

ARG

Air inlet system

Fig.9 80DHW14-310000
Fes (A7 R | & i
Item Part No. Description Q’'ty | Remarks
-1 |GB6170-86 124 M8 Nut 6

2 |GB93-87 HE 8 Washer 8

3 |50DCW18-313000 | #1%E 4 5 Clip assembly 2

4 |GB5783-86 12k M8x25 Bolt 4

5 |GB5783-86 12 M10x25 Bolt 2

6 |GB93-87 #E 10 Washer 2

7 |50W-310002 iR Plate 2

8 80DH—310002 ] Plate 1

9 |GB96-85 #E 10 Washer 2

10 | M6102G1 EEIEEDS Air cleaner 1

11 [ Q672 SR X FHE 95 Clamp 4

12 | 80DH-310003 TR Air inlet rubber pipe 1

o DOl g weewber e | 1000

14 |GB5783-86 124 M8x16 Bolt 4

15 {50W-311000 ZE Pipe 1

.19 -



& 10 100DHA-310000 ##< F % Air inlet system
Fie. 10

—
—

— V2 ( ///////l.\*
o //c_r\~

T

.20 -



K 10 100DHA-310000 #S %% Air inlet system

Fig.10

F5 5 % F KR & E
Item Part No. Description Q’ty |[Remarks
1 |GB6170-86 2 M8 Nut 6

2 |GB93-87 #E 8 Washer 8

3 |50DCW18-313000 |#% S Clip assembly 2

4 |GB5783-86 B2 M8x25 Bolt 4

5 |GB5783-86 B M10x25 Bolt 2

6 |GB93-87 #E 10 Washer 2

7 |50W-310002 Hutl Plate 2

8 |80DH-310002 ] Plate 1

9 |GB95-85 #E 10 Washer 2

10 |M6102G1 FRIEH Air cleaner 1

11 | Q672 SN2 R AHE 95 Clamp 3

12 |100DHA-310001 |#S S Air inlet rubber pipe 1

13 | Q672 N2 RFH 115 Clamp 1

14 |100DHA-310002 | RS ES Air inlet rubber pipe 1

15 |50W-311000 By Pipe 1

16 |GB5783-86 % M8x16 Bolt 4

.21 -



K11 100DHB-310000 #SZR %  Air inlet system
Fig.11

A

V=
- /"\~ 4 A%
O ~ A

<

.22,



K 11 100DHB-310000 #X ZE % Air inlet system
Fig.11
F5 A= % PR HEHx &
ltem|  Part No. Description Q'ty |Remarks
1 |GB6170-86 e M8 Nut 6
2 |GB93-87 #HHE 8 Washer 8
3 |S50DCW18-313000 |Hu%: &A% Clip assembly 2
4 |GB5783-86 w2 M8x25 Bolt 4
5 |GB5783-86 A M10x25 Bolt 2
6 |GB93-87 #E 10 Washer 2
7 |50W-310002 $uii Plate 2
8 |80DH-310002 e Plate 1
9 |GB95-85 #E 10 Washer 2
10 | M6102G1 SEIEE N Air cleaner 1
11 Q672 TN RFYE 95 Clamp 3
12 | 100DHB-310001 | b S B Air inlet rubber pipe 1
13 | Q672 TR 115 Clamp 1
14 | 100DHA-310002 |~ RE Air inlet rubber pipe 1
15 |50W-311000 BE Pipe 1
16 |GB5783-86 i M8x16 Bolt 4

.23 .



Kl 12
Fig.12

<24 .

80DH-320000
100DH-320000

HRS

Exhaust system

17

15

13

16




K 12

80DH-320000

Fig.12 100DH_320000 FURHL  Exhaust system

F5 R 5 PR HE & &
Item Part No. Description Q'ty| Remarks
I [S0DH-322000 | WA AR Muffler assembly 1

2 |80DH-323000 | Plate 1

3 | 50W-320002 KB Rubber shim 6

4 |50W-320003 e Shim 6

5 | 50W-320001 1418 Washer 3

6 |GB93-87 HE 8 Washer 9

7 | GB6170-86 B M8 Nut 5

8 |GB5783-86 i M10x25 Bolt 10

9 |GB93-87 #E 10 Washer 9

10 |GB96-85 28 10 Washer 10

11 |GB5782-86 B4 M8x60 Bolt 3

12 |GB96-85 8 8 Washer 7

13 | 50W-324000 1 Support 2

14 |GB5783-86 42 M8x20 Bolt 4

15 |50W-320005 g Clip 2

16 |GB5783-86 42 M8x30 Bolt 2

17 ?8013151132%(1)880 HES Exhaust pipe 1 ’1‘88&’5%
18 |GB6170-86 3 MI0 Nut 4

19 | 50W-320004 S8 Support 1

20 |80DH-322000  |HESRE Exhaust pipe 1

.25 -



&l 13
Fig.13

.26 -

H803-320000-000
100DHB-320000

RS

Exhaust

system

17

15

16




& 13

H803-320000-000

Fig.13 {00DHB-320000 T WAt Exhaust system
el Ro= P w5
Item Part No. Description Q’ty| Remarks
1 |50DH-322000 HAE B Muffler assembly 1
2 | 80DH-323000 AR Plate 1
3 | 50W-320002 R Rubber shim 6
4 |50W-320003 Bl Shim 6
5 |50W-320001 #E Washer 3
6 |GB93-87 #B 8 Washer 9
7 1GB6170-86 R M8 Nut 5
8 |GB5783-86 12 M10x25 Bolt 10
9 |GB93-87 #E 10 Washer 9
10 |GB96-85 #E 10 Washer 10
11 [GB5782-86 2k M8x60 Bolt 3
12 | GB96-85 #E 8 Washer 7
13 | 50W-324000 1 Support 2
14 |GB5783-86 2R M8x20 Bolt 4
15 | 50W-320005 Wi Clip 2
16 |GB5783-86 12 M8x30 Bolt 2
17 | J00DHB. 321000 | HFE Exhaust pipe 1| SOODHE
18 |GB6170-86 2 M12 Nut 4
19 | 50W—320004 2 Support 1
20 |80DH-322000 HREE Exhaust pipe 1

.27 .



el 14 80DHA-320000
Fig.14 100DHA-320000 T CR5E  Exhaust system

L= [, S — ey

.28 -



K 14

80DHA-320000

HEX %24 Exhaust system

Fig.14 100DHA-320000
Fel o B % W Wi &
Item Part No. Description Q'ty| Remarks
1 |50DH-322000 WA R AR Muffler assembly 1
2 |80DH-323000 AR Plate 1
3 |50W-320002 TR Rubber shim 6
4 |50W-320003 R Shim 6
5 |50W-320001 #18 Washer 3
6 |GB93-87 #®wE 8 Washer 9
7 |GB6170-86 A5 M3 Nut 5
8 |GB5783-86 124 M10x25 Bolt 5
9 |GB93-87 #E 10 Washer 5
10 |GB96-85 #E 10 Washer 5
11 |GB5782-86 124 M8x60 Bolt 3
12 |GB96-85 #ig 8 Washer 7
13 | 50W-324000 ¥ Support 2
14 |GB5783-86 12 F M8x20 Bolt 4
15 | 50W-320005 58 Clip 2
16 |GB5783-86 2 M8x30 Bolt 2
17 | D o0 | Exhaust pipe 1 |SODHATE
18 |{GB6170-86 PR EE M12 Nut 4
19 |GB897-88 B2AE M12x28 Stud 4
20 {GB93-87 HhiF 12 Washer 4
21 |50W-320004 2 Support 1
22 | 80DH-322000 HREE Exhaust pipe 1

.19 .



Cooling system

80DH-330000

& 15

Fig.15

L L
\\\\\

7
LZ

O

.0

A

Q\\Qf. >

,/////

(&)

- 30 -



&l 15 80DH-330000 ¥ #IZ 4% Cooling system
Fig.15
5 (A= % PR B g FE
Item Part No. Description Q’ty [Remarks
1 | 80DH-332000 HAER B Radiator assembly 1
2 Q672 WA 2R 5E 52 Clamp 2
3 |80DH-330001 TR K B Rubber pipe for water inlet 1
4 |80DH-331000 3 XU AR Fan shroud assembly 1
5 0672 RIS 55 Clamp 2
6 |GB6170-86 2 M10 Nut 8
7 |GB93-87 #E 10 Washer 8
8 |GB97.1-85 #®HE 10 Washer 8
9 |8ODH-330002  |/K&H /KBS Rubber pipe for water outlet | 1
10 |GB5783-86 12 M10x35 Bolt 8

.31



10 -

AN AR \
' @ e V// ////
N I 7,777 \
A} \\\\\\\\\\\ \N«.\wl
Av4 272777 777
AV 7 7 ol \
Av4
AV

Cooling system

H803-330000-000
100DHB-330000

Kl 16

Fig.16

N ,,////

%

C)

‘/)
9

—————— 0

N~

w

.32



Kl 16

H803-330000-000

B HRG  Cooling system

Fig.16 100DHB-330000
F5 R 52 £ PR o &
[tem Part No. Description Q'ty| Remarks
3 50V-332000 . . » 80DHG14 H
1 RODH-332000 B 2% SR, Radiator assembly 1 100DHB
2 Q672 W22 35k 52 Clamp 2
H803-330001-000 \ Rubber pipe for water 80DHG14 A
3 |100DHB-330001 | KFEEKEE inlet 1| 100DHB
H803-331000-000 ) 80DHG14 fH
4 100DHB-331000 PRE SR Fan shroud assembly 1 100DHB
5 [Q672 N2z 35 55 Clamp 2
6 |GB6170-86 A M10 Nut 8
7 |GB93-87 #E 10 Washer 8
8 |GB97.1-85 #E 10 Washer 8
H803-330002-000 Rubber pipe for water 80DHG14 H
9 |100DHB-330002 |KAUUKEE 0 1 | 100DHB H
10 |GB5783-86 B2 M10x35 Bolt 8

.33 .



Cooling system

p

Y / /T TNT 7 77777 \\
N_ \f T X 77 :E\?

A/ YIITIIL y/ 3
5

3 NITITT7
),/ L
WIIIT T,

g NI TR
Y/ A=
/] rissssrasmasimas i sy 0sii

JULLLLLLL 7T T T TINLIL

T 777 71l 77 T IXI]
Viiisa s uasuse ey amn 71D
777777 117 1 _ 7777

VX

.Nuh-!... \

LI1117] \ g

80DHW14-330000

Bl 17

Fig.17

©34 .



B 17 80DHW14-330000 ¥%#1%& %4t Cooling system
Fig.17
5 R B % R MoEs &
Item Part No. Description Q'ty |Remarks
"1 |80DH-332000 RS SRR Radiator assembly 1

2 Q672 SR FH 52 Clamp 2

3 |SODHW14-330001 |7k £k Be i Rubber pipe for water inlet | 1

4 |80DHW14-331000 | 37 XL & &% Fan shroud assembly 1

5 10672 22 XA HE 62 Clamp 1

6 |GB6170-86 @ M10 Nut 8

7 |GB93-87 #®E 10 Washer 8

8 |GB97.1-85 #HE 10 Washer 8

9 |80DHW14-330001 |/K#§H/KBE Rubber pipe for water outlet 1

10 | Q672 MMz IRHE 68 Clamp 1

11 |GB5783-86 i M10x35 Bolt 8

.35 .



Cooling system

100DHA-330000

K 18

Fig.18

N\\\\\\\\/ Ll
L LLTITT] N[ 7717

”
IR 77777 wﬂ /

LLLILLI 7 T LI T L L DL I 2L
VSNSINS NSNS\

ULLLLL I 777

.36 -



Kl 18 100DHA-330000 ¥%“#1Z %4 Cooling system
Fig.18
Fe (4 = % i W& I
Item Part No. Description Q’ty |Remarks
1. |50V-332000 AR B Radiator assembly 1
2 10672 LR IFHE 52 Clamp 2
3 |100DHA-330001 | /K58 K B Rubber pipe for water inlet 1
4 |100DHA-331000 | R &R Fan shroud assembly 1
5 |100DHA-330002 |{iiR#s= Thermostatic cover 1
6 |Q672 S 2R 58 Clamp 2
7 |GB5783-86 12F M10x35 Bolt 8
8 |100DHA-330003 |7k kB Rubber pipe for water outlet | 1
10 |GB97.1-85 #E 10 Washer 8
9 |GB93-87 #®E 10 Washer 8
11 |GB6170-86 128 M10 Nut 8

.37 .



A 19 80DH-340000 AW Z S5 Fuel system
Fig.19

.38 .



& 19 80DH-340000 A ZE 4. Fuel system
Fig.19
F5 r 5 % R HEE o
Item Part No. Description Q’ty [Remarks
1 |8-94154754-4 F+4ihK45rE%E  Fuel and water separater 1
2 Q672 SN2 A 18 Clamp 8
3 |80DH*340004 Hiim i E (N1 $8)  Rubber pipe 1 |L=100
4 |50DH-340002 Bk Connector 1
5 |80DH*340001 Hi % (W42 610)  Rubber pipe 1 |L=1000
6 |GB5783-86 2 M8x20 Bolt 10
7 |GB93-87 #E 8 Washer 10
8 |50DH-340001 b2 Support 1
9 |80DH*340002 HiThEE (W% d8)  Rubber pipe 1 |L=600
10 |3E-160002 % e Sk Connector 1
11 |JB982-77 $HE 14 Washer 2
12 |50CDA-340002  |Z5.0:M248 Bolt 1
13 | 80DH*340003 Wi (P4 $107) Rubber pipe 1 |L=800
14 |80DH-341000 R 1 e 3k g Fuel pipe connector 1
15 |GB1235-76 O H%+E 80x3.1  O-ring 1

<39.



& 20 100DHA-340000 #Aii%E 5L Fuel system
Fig.20

. 40 -



& 20 100DHA-340000 #XiHZ&E %4 Fuel system
Fig.20
75 (A =2 % E7) BEE F
Item Part No. Description Q'ty |Remarks
‘1 |8-94154754-4 H KT B Fuel and water separater 1
2 | 50DH*340001 BB (F248)  Rubber pipe 1 |[L=1000
3 Q672 S22 18 Clamp 4
4 |GB5783-86 12 M8x20 Bolt 10
5 |GB93-87 #$E 8 Washer 10
6 |50DH-340001 S Support 1
7 | 50DH*340002 MBS (H7268)  Rubber pipe 1 |L=600
8 |100DHA-340001 | [EH%E 0il pipe 1
9 |JB982-77 #H 14 Washer 4
10 |50CDA-340002 RN Y Bolt 2
11 | 10DHA-341000 R T e Sk BB Fuel pipe connector 1
12 |GB1235-76 O %%+ 80x3.1  O-ring 1

.41 -



& 21
Fig.21

<42 .

80DH-410000

33

¥ MF Steering axle




& 21 80DH-410000 #%&m#f Steering axle

Fig.21

FF5 fr % % (8 BE & I

Item Part No. Description Q’ty | Remarks
1 | 50CDA-410010 ¥ RaR Nut,tyre 16
2 | S0CDA-410009 | spaigte Bolt,tyre 16
3 | GB2981-91 #he 9.00-20 Steering tyre 2
4 | GB93-87 #®pE 20 Washer 16
5 | GB6171-86 @ﬁ M20x2 Nut 16
6 | GB5783-86 2k M8x16 Bolt 6
7 | GB93-87 #HE 8 Washer 6
8 | 50CDA-410013 Vi o End cover 2
9 | S0CDA-410015 A Gasket 2
10 | S0CDA-410012 2 £ Nut 4
11 | 50CDA-410014 1RIB £ Snap washer 2
12 | GB297-84 AR 7512E Bearing 2
13 | 80DH-410003 & Hub 2
14 | GB297-84 & 7515E Bearing 2
15 | HG4-692-67 mE SD100x140x12 Oil seal 2
16 | 80DH-413000 otz Al Rl Left steering knuckle 1
17 | 50W-410009 il E 24T Screw 2
18 | GB6171-86 12 M14x1.5 Nut 2
19 | GB301-84 A& 8209 Bearing,thrust ball 2
20 | 80DH-410004 ik Sy Adjust shim 24
21 | 80DH-415001 ERH Rear wheel rim 2
22 | GB5783-86 21 M6x12 Bolt 12
23 | GB93-87 #HE 6 Washer 12
24 | GB1153-79 MWAR 45° M10x1 Grease cup 6

.43 .



A 21
Fig.21

80DH-410000

33

¥eIn)#5 - Steering axle




Kl 21

80DH-410000 #%[m#f Steering axle

Fig.21
FE R G o | &
Item Part No. Description Q'ty | Remarks
25 | 80DH-410001 =R Cover plate 4
26 | 80DH-410002 F Pin 2
27 | GB290-82 Bk 80943/45 Bearing 8
28 | GB5786-86 B2 M22x1.5x60 Bolt 4
29 | GB93-87 HE 22 Washer 4
30 | 8ODH-412000 EE [ R Steering axle 1
31 | 50W-410010 E Bushing 2
32 | 50W-410011 PEE S Y Adjust shim 24
33 | 80DH-414000 AT Right steering knuckle 1
34 | 80DH-410005 i Pin shaft 2
35 | 48520L9000 PiFFEEE Pull-rod assembly 2
36 | GB894.1-86 i 20 Snap ring 2
37 | GB91-86 £ 5x40 Pin 2
38 | 80DH-411000 % ) T L Steering cylinder 1
39 | GB5783-86 2 M16x70 Bolt 2
40 | GB6170-86 2+ M16 Nut 2

. 45 .



Kl 22 80DH-411000 % [a]yH{EL  Steering cylinder
Fig.22

L AN

. 46 -



& 22 80DH-411000 Z#%[a]yh{iT  Steering cylinder

Fig.22

5 R = 2 7\ RS

Item Part No. Description Q'ty |Remarks
1 |cLo127C0 LB Brch Dust ring 2
2 |CZG100/75.164-02 | {347 Ring 4
3 |GB3452.1-82 O J¢M8 35507500-J1 O-ring 6
4 |CZG100/75.164-03 | {5478 Ring 2
5 | B3075AP5008 Yx BB T5x85%6  Yx—seal ring 2
6 |80DH*411002 SHE Guide bush 2
7 |GB3452.1-82 O J%H 53010000-J1 O-ring 2
8 |80DH*411003 RO E Position bushing 2
9 |80DH*411100 AR Body cylinder 1
10 |B7110AP5008 Yx BB 110x95x9  Yx—seal ring 2
11 |80DH*411004 V55 Piston 1
12 |GB308-84 fEK 6.0000G100  Steel ball 39
13 |Q/11AJ03045-92 | 4%/ 110 Ring 1
14 |80DH*411001 1% EAT Piston 1
15 |LYS-Du7560 HE Bush 2
16 |Q/11AJ03066-1998 |43 M16x1.5 Plug 2
17 |€2G100/ - Buch 5

75.164x2-01/-3

.47 .



80DH-420000 #%[m %k ® Steering device

.48 -




B 23 80DH-420000 #%m % H Steering device
Fig.23

5 (A =2 Fr e | & W
Ttem Part No. Description Q’ty | Remarks
1 |350T-01 77 18] £ B Steering wheel assembly 1
2 | GB6173-86 2 M16x1.5 Nut 1
3 |3-23-40-04 S [ Conolucting ring 1
4 | 3-23-40-03 EHE Top bush 1
5 | 3-23-40-02 R E Nylon bush 1
6 | 50W-423001 5 1) 14 Steering shaft 1
7 | 50W-423100 B[ R Steering pipe 1
8 | A-0510008 BB B 199% Rubber ring 1
9 | GB894.1-86 A 20 Snap ring 2
10 | GB/T276-94 & 6004-2Z Bearing 1
11 | GB893.1-86 LA 42 Snap ring 1
12 | GB5783-86 B2 H M10x40 Bolt 4
13 | GB93-87 #E 10 Washer 8
14 | GB5783-86 124 M10x30 Bolt 4
15 | GB6170-86 w2 M8 Nut 1
16 | GB97.1-85 $HE 8 Washer 1
17 | 50W—424000 iy Right support 1
18 | 50W-421000 i Support 1
19 | 50W—-422000 g Left support 1
20 | GB5782-86 $2H M8x140 Bolt 1
21 | 50W-425000 e E i Bolt 1
22 | GB96-85 $#H 8 Washer 3
23 | 50W-420001 kB Sleeve 1
24 | 30PEA-221000 &k EpF Handle 1

.49 .



- 50 -

80DH-420000 ¥4 [m3kE

Steering device




& 24  80DH-500000
Fig24  100DH-500000 %%

(—) Truck body system( )

-52.



K 24

80DH-500000

EH RS (—) Truck body system(])

Fig.24  100DH-500000

F5 A =2 % . R HE & FE
Item Part No. Description Q'ty | Remarks
I |loobiisioo0 | T Truck frame | SooDi Ja
2 |3E-406000 HR T 4 E 5 Cap 1

3 [2025TT501200 kT 28 0l filer 1

4 |GB5783-86 124 M6x16 Bolt 6

5 |GB93-87 #wE 6 Washer 6

6 |50W-500005 A58 AR Cap 1

7 |50W-500006 # Gasket 1

8 |JB982-77 #HE 16 Washer 3

9 [3-11-00-16 [E Plug 3

10 |30DH-400001 e Cap 1

11 |50DH-502000 TN Lever 1

12 |GB1235-76 O &5 +f® 16x2.4  O-ring 1

13 |80DH-501000 Al HLAR Plate 1

14 |GB5783-86 4 M8x16 Bolt 10

15 |GB93-87 #E 8 Washer 10

16 |80DH-500003 S AR Plate 1

17 |80DH-500004 i Gasket 1

18 | 50W-500001 S 4 Gasket 2

.53 .



& 25 80DH-500000 % H#H#% (") Truck body system(Il)
Fig.25

.54 .



Kl 25 80DH-500000 % & %% (—) Truck body system(I)
Fig.25

5 r 5 % Fr R & &
Item Part No. Description Q'ty | Remarks
1 |80DH-540000 KEEE Cover of radiator 1

2 |50W-532000 hFRE Strap device 2

3 |GB5783-86 B2H: M5x20 Bolt 8

4 |GB93-87 $HE S Washer 12

5 651251900 il fF Catch assy 2

6 |80DH-503000 PLE R % Cover 1

7 |GB5783-86 B4 M8x25 Bolt 8

8 |GB93-87 $#E 8 Washer 22

9 |6583004001 {5873 Hinge 4

10 |80DH-531000 =ik Cover 1

11 |80DH-530001 R A Gasket 1

12 |GB6170-86 . M8 Nut 4

13 |GB93-87 #HE 6 Washer 10

14 |GB97.1-85 $HnE 8 Washer 6

15 | S0W-530004 b | Rubber stopper 2

16 |GB818-85 ¥4 M6X25 Screw 2

17 | 50W-530001 FE 5 Seal strip 1

18 | 50W-530005 w5 Seal strip 1

19 |50W-503005 g Seal strip 4

20 |80DH-500001 LK Bracket 1

21 |GB5783-86 2 M12x25 Bolt 4

22 |GB93-87 $HnE 12 Washer 4

23 | 80DH-500002 EKFES 2R Bracket 1

24 |50W-505100 SHE Air spring 1

.55 -



K 25 80DH-500000 ZEHFR% () Truck body system(Il)
Fig.25

. 56 -



& 25 80DH-500000 ZEEZ%B(—) Truck body system(Il)
Fig.25
s Tt 5 R e &
Item Part No. Description Q'ty | Remarks

25 |50W-505002 HERRE Connector seat 1

26 |GB882-86 % B5x20 Pin shaft 1

27 |50W-505001 LRSS RES Connector bracket 1

28 |GB97.1-86 #HE 5 Washer 1

29 |GB91-86 B 2x16 Pin 1

30 | 50W—504000 RMER Air spring bracket 1

31 |GB5783-86 124 M8x20 Bolt 6

32 | 50W-506000 ESHE Left air spring 1

33 | 50W—509000 A Right air spring 1

34 |GB91-86 £ 2x16 Pin 4

35 |GB6170-86 = M8 Nut 1

36 |GB5783-86 2 M6x16 Bolt 8

37 |50W-506100 EREER Plate—connect LR 1

38 |50W-509100 LR EER Plate—connect RR 1

39 |50W-506300 ZERT R Plate—connect LF 1

40 |50W-509200 AR R Plate—connect RF 1

.57 .



A1 26. 100DH-500000 % & Z&%(—) Truck body system(1I)
Fig.26

.58 .



&l 26 100DH-500000 ZEH Z 4 (—) Truck body system(Il)
Fig.26
Fs (g 5 % R e &
Item Part No. Description Q’ty | Remarks
1 |80DH-540000 KA E Cover of radiator 1

2 |50W-532000 BFEE Strap device 2

3 |GB5783-86 12 MS5x20 Bolt 8

4 |GB93-87 #®E S Washer 12

5 |65125L900 B 14 Catch assy 2

6 |80DH-503000 PLE R Cover 1

7 |GB5783-86 B M8x25 Bolt 8

8 |GB93-87 #E 8 Washer 26

9 |65830L4001 Bk Hinge 4

10 |80DH-531000 =ik Cover body 1

11 |80DH-530001 (g2 %o Gasket 1

12 |GB6170-86 12 M8 Nut 4

13 |50W-503005 W& Seal strip 2

14 |GB97.1-85 ®E 8 Washer 6

15 | 50W-530004 b Rubber stopper 2

16 |GB818-85 2ET M6X25 Screw 2

17 |50W-530001 FEE % Seal strip 1

18 |50W-530005 RS Seal strip 1

19 |50W-503005 FE R Seal strip 4

20 {80DH-500001 BIRFE IR Bracket 1

21 |GB5783-86 2 M12x25 Bolt 4

22 |GB93-87 ®HE 12 Washer 4

23 | 100DH-500001 ZETKFA X 2R Bracket 1

24 |50W-505100 HHE Air spring 1

.59 .



Kl 26 100DH-500000 #HZR% () Truck body system(Il)
Fig.26

.60 -



K 26 100DH-500000 ZEEHZ%: (=) Truck body system(Il)
Fig.26
JF5 r % 73 B & O
Item Part No. Description Q’ty | Remarks
25 |50W-505002 B R Connector seat 1

26 |GB882-86 Hifh B5x20 Pin shaft 1

27 |50W-505001 HER R Connector bracket 1

28 |GB97.1-86 #®E 5 Washer 1

29 |GB91-86 £ 2x16 Pin 1

30 |50W-504000 KM Air spring bracket 1

31 |GB5783-86 1EE M8x20 Bolt 6

32 | 50W-506000 LR Left air spring 1

33 | 50W-509000 R B Right air spring 1

34 |GB91-86 &4 2x16 Pin 4

35 |GB6170-86 124 M8 Nut 1

36 |GB5783-86 B M6x16 Bolt 8

37 |GB93-87 $HE 6 Washer 10

38 | 50W-506100 I Ja E AR Plate—connect LR 1

39 |50W-509100 FlaEER Plate—connect RR 1

40 | 50W-506300 ZEAT FE Bl Plate-connect LF 1

41 |50W-509200 i A Plate-connect RF 1

42 |GB5783-86 124 M8x16 Bolt 4

43 | 100DH-503001 w3 AR Middel cover plate 1

44 | 100DH-502000 %M Right cover plate 1

45 | 100DH-504000 EER B Left cover plate 1

.61 -



K 27 80DH-500000 B
Fig.27 100DH=500000 EH RS (=) Truck body system(Il)

.62 -



Kl 27

80DH-500000

EBRG(Z) Truck body system(Ill)

Fig.27 100DH-500000
F5 R B & W 36 S
Item Part No. Description Q’ty | Remarks
1 | GB5783-86 12 M14x30 Bolt 2

2 | GB93-87 #E 14 Washer 2

3 | GB97.1-85 #E 14 Washer 2

| e oo

5 | GB5783-86 124 M8x20 Bolt 6

6 | GB93-87 #E 8 Washer 6

7 | GB97.1-85 #3E 8 Washer 6

8 | 50W-507100 FoE R L Left battery support 2

9 | 50W-507001 FF Rod 4

10 | 50W-507002 b33 Plate 2

11 | GB62-88(A) B IEE M6 Nut 4

12 | 50W-507100 AERMELE Left accumulator rack 2

.63 -



B 28 80DH-520000 {YXZ&%Z2 Instrument panel
Fig.28

~\

N\

\

\
N
A\

s

s 1/l e/ /

/ \ . . N
/) §\\\\\\\\\\\\°
Wi




&l 28 80DH-520000 {%32Z2 Instrument panel
Fig.28

F5 r 5 % Fx ¥g | & W
Item Part No. Description Q'ty | Remarks
't | GB5781-86 2k M8x20 Bolt 4

2 | GB93-87 H$upE 8 Washer 4

3 | 50W-522000 INFEH LR Frame assy—meter panel 1

4 | GB5783-86 2 M5x10 Bolt 4

5 | GB93-87 #HE 5 Washer 4

6 | SOW-500007 ZHRBFEHE Cover 1

7 | GB5783-86 125 M14x30 Bolt 7

8 | GB93-87 #HE 14 Washer 7

9 | GB97.1-85 #HE 14 Washer 7

10 | GB97.1-85 $#HE 16 Washer 8

11 | GB93-87 #HE 16 Washer 8

12 | GB5783-86 12 M16x40 Bolt 8

13 | 50W-500002 B2k 3 Dust cover 8

14 | 80DH-521000 INVE.3 2NN Instrument panel 1

. 65 -



Overhead guard

80DH-550000 #rTiiZg

&l 29

Fig.29

. 66 -



B 29 80DH-550000 #7TiiZ2 Overhead guard
Fig.29

R B s I
Item Part No. Description Q'ty | Remarks
‘1 | 8ODH-550000 TR Overhead guard 1

2 | GB96-85 #HE 16 Washer 4

3 | GB93-87 #HE 16 Washer 4

4 | GB5781-86 12 M16x45 Bolt 4

5 | 50W-550016 THEKEE Rubber pipe 1

6 | Q672 TN A% 95 Clamp 2

7 | GB5783-86 12 M6x10 Bolt 4

8 | GB93-87 #HE 6 Washer 4

9 | GB97.1-85 #HE 8 Washer 3

10 | 30060 JERER Rear view mirror 3

.67 -



Kl 30 80DH-610000 iz 5#3h#9 (—) Brake and inching
Fig.30 control( I )

. 68 -



K 30

80DH-610000 #iIzh 5 shEEgh(—)

Brake and inching

Fig.30 control( I )
Fe ®r 5 % FR Bl &
Item Part No. Description Q’ty | Remarks
1 | 50W-612001 s Pedal gasket 2
2 | 80DH-617100 | Zh AR Brake pedal 1
3 | 50W-612003 FHE Bushing 4
4 | GB1152-79 WA M6x0.75 0il grease 2
5 | 80DH-616100 1 S B AR Slight travel pedal 1
6 | GB6170-86 924 M10 Nut 1
7 | 50W-610002 1 HEE Thrust bolt 1
8 | 50W-610003 LR Spring 2
9 | GB5783-86 1 M12x35 Bolt 8
10 | GB93-87 $pE 12 Washer 8
11 | GB97.1-85 $#E 12 Washer 8
12 | 80DH-611000 4 5h AR S m Brake pedal support 1
13 | JB982-77 $#HE 12 Washer 1
14 | 80DH-610003 Rk Connector 1
15 | OBV-L25E 1 5h Brake valve 1
16 | GB93-87 $#H 8 Washer 7
17 | GB5783-86 125 M8x20 Bolt 4
18 | 80DH-613000 2 Bracket 1
19 | GB896-86 P4 15 Snap ring 1
20 | 50W-640004 #pE 19 Washer 1
21 | HXQ eSS Standby brake valve 1
22 | 80DH-615000 7 Shaft 1
23 | GB5783-86 24 M8x16 Bolt 1
24 | GB91-86 & 3.2x14 Pin 1

. 69 -



Bl 30 80DH-610000 #ilz5#shEE9(—) Brake and inching
Fig.30 control( [ )

<70 -



B 30 80DH-610000 #Izh5izh#9\(—) Brake and inching
Fig.30 control( I )
FE5 (V= % x ¥E | & &
Item Part No. Description Q’ty | Remarks
25 | GB882-86 #H%Hh B10x26 Pin shaft 1

26 | GB5783-86 124 M8x35 Bolt 2

27 | S0W-612002 1HHEE Thrust ring 2

28 | 8ODH-611002 ERitk Plate 1

29 | 80DH-611004 HEH Plate 1

.71 -



&l 31  80DH-610000 Iz 544 sh#:49\(—) Brake and inching
Fig.31 control( ')

17

16

)

7
\\“5"\\"\“\
e 13
q:l\\ ‘
TRy Ve
<5
.{..:;‘\'\‘)‘ \
X3 14
.
S 15
2
! 12
o 1
¥
!
1
E
(&)
VS
8

C72 .



B 31 80DH-610000 #izh5#Hsh#9 (=) Brake and inching
Fig.31 control(IT)
FFs f % i e & o
Item Part No. Description Q'ty | Remarks

1 | GB6170-86 2EE M8 Nut 3

2 | 50W-610007 = Sleeve 2

3 | 80DH-612100 R Handle 1

4 | 50W-615001 E Bushing 2

5 | 50W-610006 £ Pin 1

6 | 80DH-610001 Rt Bracket shaft 1

7 | GB91-86 B 3.2x14 Pin 2

8 | GB882-86 3 B8x26 Pin shaft 2

9 | 50DH-610009 7= XUk Laeotropic fork nipple 1

10 | 25DE-64-7 B M8-/4 Nut 1

11 | 8ODH-610002 EF Connector rod 1

12 | 50DH-610008 Tk For nipple 1

13 | 80DH-614000 EH Connector rod 1

14 | S0W-610005 E% Spring 1

15 | GB97.1-85 #HE 8 Washer 1

16 | GB91-86 £ 2.0x18 Pin 1

17 | GB882-86 H%Hh B6X20 Pin shaft 1

.73 .



& 32 80DH-610200 Z#I5hil% Left brake oil pipe
Fig.32

e

.\\\\\.‘

)

.74 .



Kl 32 80DH-610200 Z-#izhih4 Left brake oil pipe
Fig.32

Fel R B % W R & i
Item Part No. Description Q'ty | Remarks
1 | 30DH-514001 sl Pipe connector 3

2 | 80DH-610203 S Zhm e 1 Brake oil pipe 1 1

3 | 80DH-610205 Hshm % 3 Brake oil pipe 3 1

4 | 80DH-610202 O3 2 3k Stone connector 1

5 | 80DH-610201 B M (&) Brake oil pipe (left) 1

6 | GB5783-86 1 M6x20 Bolt 1

7 | GB93-87 #HE 6 Washer 1

8 | 80DH-610204 HEhME 2 Brake oil pipe 2 1

.75 .



K 33 80DH-610100 7% 3hih% Right brake oil pipe
Fig.33

<76 -



A 33

80DH-610100 A izshih4 Right brake oil pipe

Fig.33
FE R B #o R | &
Item Part No. Description Q'ty | Remarks
1 | 30DH-514001 a3 Pipe connector 3

2 | 80DH-610102 S FhE 4 Brake oil pipe 4 1

3 | 80DH-610202 VO 4 3k Stone connector 1

4 | 80DH-610203 HEWME 1 Brake oil pipe 1 1

5 | 80DH-610204 HEhmE 2 Brake oil pipe 2 1

6 | GB5783-86 124 M6x20 Bolt 1

7 | GB93-87 #HE 6 Washer 1

8 | 80DH-610101 S Fhwhe () Brake oil pipe (right) 1

.77 -



B 34 80DH-620000 i J#4\ Throttle control
Fig.34

.78 .



K 34 80DH-620000 il J#:2\ Throttle control

Fig.34

FE = P Wit | %

Item Part No. Description Q’ty | Remarks
1 | 18480 L9001 BB R Wire assy—engine control | 1
2 | 50W-620001 5 A B Pedal shim 1
3 | 50W-622000 AR AR Pedal assembly 1
4 |50W-621100 AT Lever assy—pedal 1
5 | 50W-621002 1% Tension spring 1
6 |50W-621001 wHE Bushing 4
7 | 50W-621400 B Rocker arm 1
8 | GB91-86 £ 1.2x12 Pin 2
9 | GB91-86 £ 1.6x16 Pin 2
10 | GB97.1-85 #HE 6 Washer 4
11 | GB894.1-86 PP 6 Snap ring 2
12 | 50W-621003 HEFF Connector rod 1
13 | 50W-621300 B AT Lever assy—idel control 1
14 | GB894.1-86 P 8 Snap ring 2
15 | GB97.1-85 B 8 Washer 2
16 | 50W-621200 s Throttle support 1
17 | 80DH-620100 YT PLER B Throttle line 1
18 | GB93-87 #E 6 Washer 6
19 | GB5783-86 4 M6x20 Bolt 3
20 | GB93-87 #hHE 8 Washer 2
21 | GB5783-86 1 M8x30 Bolt 2
22 | GB6170-86 8 M8 Nut 1
23 | GB5783-86 2 M8x45 Bolt 1
24 | 50W-620002 R Support 1

.79 .



Kl 34 80DH-620000 I J#:4\ Throttle control
Fig.34

. 80 -



K 34 80DH-620000 [ J#24\ Throttle control

Fig.34

F5 R B %K e s W
Item Part No. Description Q'ty |Remarks
25 | GB67-85 24T M6x16 Screw 2

26 | GB91-86 4 2x18 Pin 1

27 | GB882-86 Hi%h B6x40 Pin shaft 1

28 | 50DH-620002 R HE 4 Guy wire pin 1

29 | GB67-85 AT M5x12 Screw 1

30 | 50DH-620200 Iz Throttle bracket 1

31 | GB6170-86 2R M6 Nut 3

32 | 50DC-620003 R Plate 1

.81 -



i 35 100DHB-620000 i 7#4\ Throttle control
Fig.35

.82 .



100DHB-620000 i J#:4A Throttle control

B 35

Fig.35

el ROB & K Wi | &
Item Part No. Description Q'ty |Remarks
1 | 18480 L9001 BEFEBRL Wire assy—engine control | 1
2 | 50W-620001 BB A Pedal shim 1
3 | 50W-622000 B R Pedal assembly 1
4 | 50W-621100 A AR Lever assy—pedal 1
5 | 50W-621002 15 Tension spring 1
6 |50W-621001 W Bushing 4
7 | 50W-621400 e Rocker arm 1
8 | GB91-86 # 1.2x12 Pin 2
9 | GB91-86 # 1.6x16 Pin 2
10 | GB97.1-85 8 6 Washer 4
11 | GB894.1-86 M@ 6 Snap ring 2
12 | 50W-621003 AT Connector rod 1
13 | 50W-621300 B AT Lever assy—idel control 1
14 | GB894.1-86 P 8 Snap ring 2
15 | GB97.1-85 #E 8 Washer 2
16 | 50W-621200 X Throttle support 1
17 | 100DHB-620100 | 38 { THI£% KA Throttle line 1
18 | GB93-87 #E 6 Washer 5
19 | GB5783-86 B M6x20 Bolt 2
20 | GB93-87 #E 8 Washer 2
21 | GB5783-86 24 M8x30 Bolt 2
22 | GB6170-86 2 M8 Nut 1
23 | GB5783-86 B M8x45 Bolt 1
24 | 50W-620002 o Support 1

.83 -



B 35 100DHB-620000 iHi[J#24\ Throttle control
Fig.35

.84 .



Kl 35 100DHB-620000 [ J#:40 Throttle control

Fig.35

Fe ORB *fﬁ w | &
Item Part No. Description Q'ty | Remarks
25 | GB67-85 25T M6x16 Screw 2

26 | GB91-86 & 2x18 Pin 1

27 | GB882-86 g%l B6x40 Pin shaft 1

28 | 50CDA-620002 hreHEH Guy ‘wire pin 1

29 | 100DHB-620100 | EEH Plate 1

30 | GB6170-86 21 M6 Nut 3

31 | 100DHB-620001 | i/ 148 Throttle rocker arm 1

. 85 -



Kl 36 100DHA-620000 [ J#24\ Throttle control

. 86 -



&l 36 100DHA-620000 [ ]J#24\ Throttle control

Fig.36

F5 R B *f”\ B &

Item Part No. Description Q'ty | Remarks

1 | 18480 19001 BHEAERZ Wire assy—engine control 1
2 | 50W-620001 RS A Pedal shim 1
3 | 50W-622000 B A SRR Pedal assembly 1
4 | 50W-621100 EF B Lever assy—pedal 1
5 | 50W-621002 M Tension spring 1
6 | 50W-621001 E Bushing 4
7 | 50W-621400 B Rocker arm 1
8 | GB91-86 £ 1.6x12 Pin 2
9 | GB91-86 £ 1.6x16 Pin 2
10 | GB97.1-85 #E 6 Washer 4
11 | GB894.1-86 »E 6 Snap ring 2
12 | 50W-621003 EFF Connector rod 1
13 | 50W-621300 Bl & T Lever assy—idel control 1
14 | GB894.1-86 P4 8 Snap ring 2
15 | GB97.1-85 #E 8 Washer 2
16 | 50W-621200 Wil LE Throttle support 1
17 | 100DHA-620100 | i1 JHI&E R Throttle line 1
18 | GB5783-86 124 M6x20 Bolt 1
19 | GB93-87 #E 6 Washer 4
20 | GB93-87 #pE 8 Washer 4
21 | GB5783-86 124 M8x30 Bolt 2
22 | GB6170-86 125 M8 Nut 1
23 | GB5783-86 24 M8x45 Bolt 1
24 | 50W-620002 S Support 1

.87 -



& 36 100DHA-620000 i J#:4\ Throttle control

. 88 -



K 36 100DHA-620000 il J#24, Throttle control

Fig.36

Fs % % L WE % B
Item Part No. Description Q’ty |Remarks
25 | GB67-85 24T M6x16 Screw 2

26 | GB91-86 B4 2x18 Pin 1

27 | GB882-86 H%h B6x40 Pin shaft 1

28 | 100DHA-620001 | %% Tension spring 1

29 | 50CDA-620008 | 4% /4 Spring hanger 1

30 | GB67-85 B24ET M5x12 Screw 1

31 | GB6170-86 2 M6 Nut 1

32 | 50CDA-610002 | hrgk 44 Guy wire pin 1

33 | 100DHA-620200 | @R Plate 1

34 | GB5783-86 124 M8x16 Bolt 2

.89 .



B 37 80DH-630000 F#izh#:4, Handle control
Fig.37

.90 -



A 37 80DH-630000 F#i|z#:4\ Handle control
Fig.37

e RB s w Wit | & U
Item Part No. Description Q'ty | Remarks
1 | 36010L 9000 FHIshis Device assy—parking brake control 1

2 | GB5783-86 24 M8x20 Bolt 2

3 | GB93-87 #E 8 Washer 3

4 | GB882-86 #%h B8x16 Pin shaft 1

5 | GB91-86 £ 3.2x14 Pin 1

6 |S0DH-631000 | #iz%k%&  Cable assy-parking brake !

7 | GB5783-86 124 M8x14 Bolt 1

8 | 50W-630001 EZE#HR Plate 1

.91 .



Change over control

80DH-640000 ] #:2

A 38

Fig.38

.92.



K 38 80DH-640000 ##n#:4L Change over control
Fig.38

FB 0 ORB s LR
Item Part No. Description Q’ty | Remarks
1 | 50W-641001 FHEL Handle 1

2 | 50W-641000 FHi Handle 1

3 | GB65-85 AT M4x8 Screw 1
4 | 50W-640002 &4t Neddle 1

5 | GB5783-86 B2 M8x20 Bolt 6
6 |GB93-87 g 8 Washer 6
7 | GB893.2-86 P4 30 Snap ring 3

s | GBISES A ls)zimﬁ;i;:al plain radial 3

9 | 50W-642001 R Bearing bracket 3
10 | GB879-86 i 8x28 Pin 1
11 | 50W-640003 ¥ Rod 1
12 | 50W-640004 #E 19 Washer 2
13 | GB894.1-86 P 18 Snap ring 2
14 | 48633 L7000 77 ¥ Gimbal 1
15 | 50W-643000 R Connecting rod 1
16 | GB6170-86 24 M8 Nut 3
17 | IB5306-91 S4B SQLS-RS f’)gl‘fi;‘;al plain radial 1
18 | 25DE-64-7 2 M8-7 Nut 2
19 | 50W-640005 AT Connector rod 2
20 | S0W-640007 L Adjusting connection 1
21 | IB5306-91 STl SQ8-RS ig:gz;al plain radial 1

.03 .



%220 Change over control

80DH-640000 4 a4

& 38

Fig.38

.94 .



P 38 80DH-640000 #t[mj#:4\ Change over control

Fig.38

75 r 5 % i e S-S
Item Part No. Description Q’ty | Remarks
22 | 80DH-641100 ih % Handle 1

23 | GB896-86 PapE 15 Snap ring 1

24 | GB882-86 H4%l B6x20 Pin shaft 2

25 | 80DH-640001 HFT Connecting rod 1

26 | GB91-86 & 2.0x18 Pin 2

27 | 50W-615001 i Bushing 2

. 95 .



19 40

37 38

35 36

80DH-710000 Zp&iE#E:9L Multi-way valve control

Kl 39
Fig.39

)]
- RRRRON

o0\

N\ =e
@ [T,

I

. 96 -



A 39

80DH-710000 Zi&iEE:4\ Multi-way valve control

Fig.39

5 R 5 S B | % I
Item Part No., Description Q'ty | Remarks
1| 50W-714000 % B R F- s 4 Multi-way valve handle 1
2 | 50W-713000 L RT3 Multi-way valve handle 1
3 | 50W-710003 RS - Collar 2
4 | 50W-712000 LT 2 Multi-way valve handle 1
5 | 50W-710004 E Bush 4
6 | 50W-711000 £ B R FHE 1 Multi-way valve handle 1
7 | 50W-710200 AT Rod 2
8 | 50W-710800 T Rod connecting rod 1
9 | 50W-710900 LHEFT Rod 1
10 | 50W-710001 FE e E £ Nut 2
11 | 50W-710002 Bz Turn buckle 2
12 | GB6173-86 #2EE M12x1.25 Nut 2
13 | 50W-710300 BAT Connecting rod 2
14 | GB882-86 it 8x24 Pin shaft 2
15 | GB97.1-85 $E 8 Plain washer 6
16 | GB91-86 B 3.2x18 Pin 2
17 | GB93-87 $E 12 Washer 3
18 | GB5783-86 B2 M12x40 Bolt 3
19 | CDB-F20H-04b | % % #&(8T) Multi-way valve 1
20 | GB1235-76 O % #tE 35x3.5 O-ring 1
21 | 80DH-710100 sk B Connector assembly 1
22 | S0DH-710301 BBk Connector 6
23 | GB1235-76 O %+t 32x3.5 O-ring 7
24 | 50DH-710101 BB L Connector 1

.97 .



22 Multi-way valve control

1

80DH-710000 £ % ¥

&l 39

Fig.39

- .WJ’V

L7
&)

O -y
2 = o oy

S
¢
&
S
.
\:
N/

7 )

(P
/\NL.W\.HSP.\ ‘

.98 .



&l 39

80DH-710000 Zp&iE#E4\ Multi-way valve control

Fig.39

F5 (A= % Fr BE | &
Ttem Part No. Description Q'ty | Remarks
25 | 50W-710401 BB Connector 2
26 | JISB2401 O JE#%tE P24 O-ring 2
27 | GB93-87 #H 6 Washer 1
28 | GB5783-86 24 M6x12 Bolt 1
29 | GB882-86 Hi8h 6x22 Pin shaft 2
30 | GB97.1-86 #H 6 Plain washer 2
31 | GB91-86 8 2x16 Pin 2
32 | GB5783-86 24 M8x25 Bolt 4
33 | GB93-87 #E 8 Washer 4
34 | 50W-710100 Hom Support 3
35 | 30DH-610002 'BFFE Lifting knob 1
36 | 30DH-610003 g Tilting knob 1
37 | 30DH-610008 M Fm Knob,side—shift 1
38 | 30DH-610004 BREFH Knob,attachment 1
39 | 30DH-610009 FR4% (32 % ##y)  Lable(clamping,releasing) 1
40 | 30DH-610010 FRas (et Lable (rotating) 1
41 | GB91-86 4 2x16 Pin 1
42 | 50W-710700 i Pin shaft 1
43 | 50W-710005 B3R Pin ring 1
44 80DH-710201 BE L Connector 2
45 | GB1235-76 22223%:%#@ O-ring 2

.99 .



Kl 40 80DH-720000 Bji J12%% #% Booster piping assembly
Fig.40

-100-




K 40

80DH-720000 i /12845 Booster piping assembly

Fig.40

P (A R ¥R % W
Item Part No. Description Q'ty | Remarks
1 | 80DH-720100 (=] e e A R Tube assembly 1

2 | Q672 SR 44 18 Clamp 4

3 | 80ODH*720001 KERE Oil delivery hose 1

4 | Q672 WX 24 Clamp 2

5 | 80DH*720002 RERSE Low pressure hose 1

6 | GB97.1-85 #E 8 Washer 1

7 | GB93-87 H$E 8 Plain washer 1

8 | GB5783-86 124 M8x16 Bolt 1

9 | 80DH*720003 KRB E Low pressure hose 1

10 |{ 8ODH-720500 figfeas My Rk Connector 1

11 | 80DH-720200 PA O Oil pipe 1

12 | 80DH-720300 P O 0il pipe 1

13 | 80DH-721000 B R, Pipe assmebly 1

14 | 80DH-720400 i zh iR [e] 9 4 sk Connector 1

-101-



& 41 80DH-730000 #% [ (—) Steering oil pipe( 1)
Fig.41

-102-



Kl 41

80DH-730000 %% |a]ifli#% (—) Steering oil pipe( I )

Fig.41
FE R B s B | &
Item Part No. Description Q’ty | Remarks
1 |0672 W2 R 24 Clamp 4
2 | 80DH*730004 K E Oil delivery hose 1
3 | 80DH-736000 JBE B R Rubber pipe assembly 1
4 | 80DH-734000 B S Rubber pipe assembly 1
5 | 80DH-735000 i &=9585% Rubber pipe assembly 1
6 | 80DH-733000 BmiEg 2 Tube assembly,steering 1 |80DH A
7 | 8ODH-732000 HBoEE 1 Tube assembly,steering 1 |80DH H
8 | 80DH-731000 T KR, Rubber pipe assembly 2
9 | 80DH*730006 KERE Oil delivery hose 1
10 | 8ODH-730100 BRI Pipe 1
11 | GB5783-86 2 M8x16 Bolt 1
12 | GB93-87 Hhig 8 Washer 1
13 | GB97.1-851 #pE 8 Washer 1

-103-



K 42 100DH-730000 %[l (—) Steering oil pipe( I )
Fig.42

-104-



K 42 100DH-730000 #&[mihi#%(—) Steering oil pipe( I )
Fig.42

FB o B i HE & H
Ttem Part No. Description Q'ty | Remarks
1| Q672 ﬂ%ﬂiﬁiﬁﬂ:ﬁ 24  Clamp 4

2 | 100DH*730001 | fFEpR 0il delivery hose 1

3 | 80DH-736000 e R, Rubber pipe assembly 1

4 | 80DH-734000 B MR, Rubber pipe assembly 1

5 | 80DH-735000 BB AR Rubber pipe assembly 1

6 | 100DH-733000 g 2 Tube assembly,steering 1

7 | 100DH-732000 HmiEE 1 Tube assembly,steering 1

8 | 80DH-731000 B AR, Rubber pipe assembly 1

9 | 100DH*730002 RERE Oil delivery hose 1

10 | 80DH-730100 [0 3o R A Pipe 1

11 | GB5783-86 12 M8x16 Bolt 1

12 | GB93-87 #E 8 Washer 1

13 | GB97.1-851 #.HE 8 Washer 1

14 | PKD180 Wk Wire 3

15 | 100DH*730004 R E Oil delivery hose 1

16 | 100DH-730003 BHiaEEEL Connector 2

17 | JB982-77 #E 20 Washer 2

18 | 100DH-737000 WL HIZE Converter oil cooling 1

19 | 100DH-730100 .S Braket 2

20 | GB5783-86 1 M10x30 Bolt 4

21 | GB97.1-85 #E 10 Washer 4

22 | GB93-87 #E 10 Washer 4

23 | GB6170-86 B M10 Nut 4

-105-



43  8ODH-730000 (=) Stoeting ol sioa( I
Fig43  100DH-730000 </1HEE(=) Steering ol pipe(Il)

-106-



&l 43

80DH-730000 o o
1OODH—73000O %[ﬁj (HJE%(—) Steenng Oll plpe( H )

Fig.43
js3=) R B % R HE | & "
Item Part No. Description Q'ty | Remarks
1 | 50W-730006 5 e Clamp 2
2 | GB93-87 #pE 8 Washer 12
3 GB5783—86 1B M8x16 Bolt 12
4 | GB97.1-85 ] 8 Plain washer 6
5 | 8ODH-730003 5 Clamp 4
6 | 80DH-730001 BIRRE R Insulator 5
7 | 50W-730002 & Clamp 2
8 | 50W-730001 Bk Clamp 2
9 | 50W-730009 BRI Insulator 2
10 | 80DH-730002 Bk Clamp 1
11 | 8ODH-730005 HASEL Connector 2
12 | JB982-77 #BE 16 Washer 2
13 | 50W-730007 Bk Clamp 1

-107-



Bl 44 80DH-740000 XUAE¥2#HIiHEg Torque converter oil cooling
Fig.44 pipe assembly

-108-



K 44 80DH-740000 XUZ=¥%#iuliis Torque converter oil cooling

Fig.44 pipe assembly
F5 5 % s R & W
Item Part No. Description Q'ty | Remarks
1 |JB982-77 P 20 Washer 5

2 | 80DH-740001 HEEEL Connector 3

3 | PKD-180 Rk Wire 2

4 | GB5783-86 12k M8x16 Bolt 3

5 | GB5783-86 24> M8x16 Bolt 3

6 | GB93-87 #HE 8 Washer 3

7 | GB97.1-85 #pE 8 Washer 3

8 | 80DH-740006 5 Clamp 1

9 | 80DH-740008 KERE Oil delivery hose 1

10 | 80DH-740007 RERE Oil delivery hose 1

11 | 8ODH-741000 B AR MR Tube assembly oil cooler 1

12 |{ 8ODH-740002 RERSE Oil delivery hose 1

13 | 80DH-740003 KERE 0il delivery hose 1

14 | 80DH-740004 R Bolt 1

15 | 80DH-740005 sk Connector 1

-109-



&l 45
Fig.45

-110-

80DH-750000 F TAEJhiEE Main working oil pipe

n




& 45 80DH-750000 F T {EWli}#% Main working oil pipe
Fig.45

e R B SO ok | &
Item Part No. Description Q’ty | Remarks
1 | 80DH-750200 JBe A Rubber pipe assembly 1

2 | AS568-214 0 %+ O-ring 2

3 | 80DH-750100 JBE S R Rubber pipe assembly 1

4 1Q672 MRz 50 Clamp 2

5 | 80DH-750001 16 TR e o 0il delivery hose 1

6 | PKD-180 i Wire 1

7 | 80DH-751000 R BR Oil pump assembly 1

8 Q672 PR KA 45 Clamp 4

9 | 80DH*750003 I E e 0il delivery hose L,
10 | 8ODH*750002 1 FE et 0il delivery hose TR
11 | 80DH-753000 UE T A% B Oil filter assembly 2

12 | GB5783-86 12 M8x20 Bolt 16

13 | GB93-87 #E 8 Washer 16

14 | 80DH-753100 22 A MR Flange disk assembly 2

15 | GB1235-76 O &% +t/8 115x5.7 O-ring 2

16 | WU-160x180-] | y&i5e 0il filter 2

-111-



K 46
Fig.46

-112-

80DH-751000

liE Y1

7Z.

)

)y

Oil pump assembly

1
@\

Q

&2




K| 46 80DH-751000 #HZE &A% Oil pump assembly
Fig.46

o= 7t =} % P Bom | &
Item Part No. Description Q’ty | Remarks
1 | GB5783-86 P2k M10x1.25%x30  Bolt 20

2 | GB93-87 #H 10 Washer 20

3 | FL-12 X i 24 e Split flange clamp 2

4 | S0DH-751200 e O ¥E 2443k Suction flanged connector | 2

5 | GB1235-76 O JE% £ 38x3.1 O-ring 2

6 |SGP1-36AIHI-R | %% Gear pump 1

7 | 80DH-751001 - Gasket 2

8 |SGP1-36A1HI-L | &% % Gear pump 1

9 | GB97.1-85 $#H 10 Washer 4

-113-



K 47 80DH-752000 fHiRHEL i ¥ &6 Tube assembly,tilting
Fig.47

-114-



K| 47 80DH-752000  fui/#HEL vl % &L, Tube assembly,tilting
Fig.47

FEOR B SO Bl | g ik
Item Part No. Description Q'ty | Remarks
1 | 80DH-752200 =287 Rubber pipe assembly 2

2 | 80DH-752100 JEE A R Rubber pipe assembly 2

3| 50W-730004 15 e b B b Insulator I

4 | 50W-730003 ke Clamp 2

5 | GB93-87 #HE 8 Washer 2

6 | GB5783-86 12 M8x16 Bolt 2

7 | 80DH-752300 0 Ak SR T 457 A Tube assembly,tilting ]

8 | 80DH-752400 AR =Y Tube assembly,tilting I

-115-



&l 48
Fig.48

80DH-800000

A RZAG(ZIEE)  Electrical system

o 3
=1 2
1
E * 21 8488
BFNE
an C /
| 22 / /
_::—: ° aa:@/ 2 25
= 2
5 H—¢ \
(= o —
ped g
B B :@\
6.
32
. o 15 16 1 18
Y
NG ="
[+'4
N 31
: m — —
] ° N Sy gD
. o 1 > 1 kzmmmmmns LT 2
b :E 3 m m IGAFNLE ﬁ % %
; = = B BER D T
e 2 RGR RBY u
10 I 13
\@) :
® a4
11 z
@
D - c ’/

26

27

28




& 48 80DH-800000 <R Z 4w (Zikld) Electrical system
Fig.48

e 5 # ] B ik
Item Part No. Description Q’ty | Remarks

1 | DW100x90/5T A HiMBLT 24V Right head lamp 1

2 | Z-QX85x85/5T HHI/MT 24V Right side lamp 1

3 | JK406C T B % Pre-heat & start switch 1

4 | FXK-700 [0 4T FF 3£ Turn signal lamp switch 1

5| IK-107 Jonrgrs e Beht & signal lomp gy e
6 |DR-2 iR 24V 0il quantity gauge 1 AR
7 | DY-2A WEER 24V Fuel pressure gauge 1| HAENER
8 |DW-2 KiRFE 24V Water temperature gauge 1| AR
9 |GS-3#l PFa R 24V Timer 1 | HAENER
10 | KPL-202 $RIRAT 24V Indicator 3 | HEER
11 | Z-QX85x85/5T | ZRi/NT 24V Left side lamp 1

12 | WD100x90/5T ZERTIRAT 24V Left head lamp 1

13 | W\ e 411 Horn push-button 1 77 1n) BB
14 | DL224ED W\ 24V Horn 1

15 | BX505 Y Ay Fuse box 1

16 | FT226 H R 88 24V Pressure adjuster 1

17 [ IN3A Ak E 58 Start relay 1

18 | YG-2A Z}4 AR Fuel pressurc sensor 1 | HAEGEER
19 | WG-2 734 KR AL R e Water temperature sensor 1| HEERE
20 | DJB-24 B ZE 4R 458 24V Reverse warner 1

21 | JK221 H AT 6 Brake switch 1

22 | 208A HENIBI Reverse switch 1 AN
23 | 208A ZER4EENTFFX  Neutral start switch 1| TER
24 16102.21.20 E L Starter 1 & EHLED

-121-



¥ 48 80DH-800000 iR FH% (k%K) Electrical system
Fig.48

5 ® % % R e AN
Item Part No. Description Q’ty | Remarks
25 | 6102G3-5.21.30 | &bl Alternator U | &bl
26 | RG-1-560 T R ae 0il quantity sensor 1 |HERR
27 | JK861 HLIRIF % Battery switch 1

28 | 6-QA-105S M Battery 2

29 | Z-HX220x55/4H | 4547 24V Right tail lamp 1

30 | Z-HX220x55/4H | 2/54T 24V Left tail lamp 1

31 | SG-224C NJ62s 24V Flasher 1

32 | HXQ-15-00 IR 25 Brake warner 1| Hlshasme

-122-



K 49  80DHW14-800000 5 £ 40 (k&) Electrical system
Fig.49

z — >
> 3 2
31—
2
=—- /ALY
1
e 5 \ 19
—F_ [=]
i Eﬁ 27
< > 30
5 S — 2 T (L
E— = - Qﬂﬂﬁ 2 ”
3%
I -
:|[ﬁ —=
_o\c
L —oAo—H
® [a%
6
< o 14 15 16 17 21 2 3
7 \@ | \[] /. \ \
m ) .
R ; e S Or TN ;
8 2 m 13 - l Zrs ;:? I
= T HER
\\ r= : G R RBY y 1
) o L] S
m
9 12 13
\@ = 2
® [«"4
® [«'4 o I & ﬁ‘l?ﬂ' [S5:
g @ JEmIT i~
10 z HEtT M

RNU
L

33 34



K 49  80DHWI14-800000 Hi X Z48 (k&K ) Electrical system
Fig.49

Fs B #o M| & i
Item Part No. Description Q'ty | Remarks
1 | DW100x90/5T A RIIRAT 24V Right head lamp 1

2 | Z-QX85x85/5T | £ Ri/IMT 24V Right side lamp 1

3 | JK406C Bi#GEHIFL  Pre—heat & start switch 1

4 | FXK-700 KT TR 3 Turn signal lamp switch 1

s | JK-107 Jonargrx  Head light & signal lamp ) gy gy g
6 | DR-2 HEE 24V Oil quantity gauge 1 | HEIER
7 | DW-2 KEFE 24V Water temperature gauge 1| HAIGER
8 | GS-3# et 24V Timer 1| HAIER
9 | KPL-202 R 24V Indicator 4 | HAIER
10 | Z-QX85x85/5T | ZERi/MT Left side lamp 1

11 | WD100x90/5T FERT AT Left head lamp 1

12 ] W 5 411 Horn push-button 1 7 1 £ R
13 | DL224ED Wyl 24V Horn 1

14 | SG-224C N2 24V Flasher 1

15 | BX505 o Fuse box 1

16 | JD295 Bt Ak o 58 Preheat relay 1

17 | YD201 Bk B 2% Pre-heat time relay 1 & PR
18 | JN3A R Eh gk e 2% Start relay 1

19 | 1825130430 Fishse Glow plug 4 R
20 | 25250-90012 KR AR e Water temperature sensor | 1 R BB
21 | 1812003650 KL Alternator 1 % LA
22 | 5824100122 g e Fuel pressure warning 1| kENE
23 | DJB-24 B4R 85 24V Reverse warner 1

24 | JK221 BT IR % Brake switch 1

-127-



&l 49  80DHW14-800000 MR Z4 (ZkiK) Electrical system
Fig.49

¥ 5 N % £ Pk e A"
Item Part No. Description Q'ty | Remarks
25 | JK208A 8] AT FF K% Reverse switch 1| AR
26 | JK208A 23 R B T 5% Neutral start switch 1| ASEANAC
27 | 1819001372 ik 1k 58 Motor stop device 1 % LI
28 | 5825500300 182 11 Ak Ei 58 Stop relay I

29 | JK861 LRI o6 Battery switch 1

30 | 1811001411 &L Starter 1| &L
31 | Z-HX220x55/4H | #5J54T 24V Right tail lamp 1

32 | Z-HX220x55/4H | £ J54T 24V Left tail lamp 1

33 | RG-1-560 B AR Oil quantity sensor 1 | HAUER
34 | 6-QA-105S A Battery 2

35 | HXQ-15-00 i 3h 90 2 Brake warner L wZhaa

-128-



Kl 50 100DHA-800000 MR R£G (k%K) Electrical system
Fig.50

&

HIKT B

VNR
l||
RO WN
I:t?fﬂ]

(-]
3
&3

=

e

®

(98]

g

il
R
3

/iy
4
\{E . 2
H - el
5 :""_“ = 18
L1~ :____ 25
— |
s
i) 31
6 @/
L'I o 15
7 1y = 17 19 20 21 22
A [«'4
. ) - o 1
= e Qe el [
- e 2 i X i [o] R X
9 15 2 BEERR 1 4\ T
o L 1= g RGR RB Y y
\@) g
m
10\@ 13 1
— A

30

BESSIARu)
WA,

gy T
AR

NUOR

RNU
It

°°\ (olC,
™~

~N

26 27



& 50

100DHA-800000 MR FR G (LIEAE)

Electrical system

Fig.50

5= I N SO Bow | &
Item Part No. Description Q'ty | Remarks
1 | DW100x90/5T HFTBBLT 24V Right head lamp 1

2 | Z-QX85x85/5T | #5#i/MT 24V Right side lamp 1

3| JK406C BHGEHFF % Pre—heat & start switch 1

4 | FXK-700 B [ KT TF 36 Turn signal lamp switch 1

5 | JK-107 FAMTIF 3% Head light & signal damp 1y | 4 4y e
6 | DR-2 MEFE 24V Oil quantity gauge 1| e kR
7 | DY-2A WEFE 24V Fuel pressure gauge 1| ek
8 | DW-2 KiEFE 24V Water temperature gauge 1| HAEGERRD
9 | GS-3 Mt 24V Timer 1 | AR
10 | KPL-202 FeRAT 24V Indicator 3| HANER
11 | Z-QX85x85/5T | £ R/i/NT 24V Left side lamp 1

12 | WD100x90/5T ZERTIAT 24V Left head lamp 1

13 i W\ 42 £ Horn push-button 1 yACE 1
14 | DL224ED Bl 24V Horn 1

15 | BX505 R 22 & Fuse box 1

16 | SG-224C 7] 5 28 Flasher 1

17 | IN3A AR gk e 5e Start relay 1

18 | YG-2A ZX R B2 Fuel pressure sensor 1 i E A
19 | QD263E I Starter 1| BEHLE
20 | JFZ2241 % L Alternator 1| BIHbR
21 | WG-2 73% IK IR AL RS Water temperature sensor 1| HEURAS
22 | DJB-24 {8 % 4R 58 24V Reverse warmner 1

23 | JK221 H AT IF % Brake switch 1

24 1 208A HESIBIES Reverse switch 1 R 4 I




& 50 100DHA-800000 HM < HR% (LK) Electrical system
Fig.50

8 £ 5 4 Lz K| &
Item Part No. Description Q’ty | Remarks
25 | 208A 25 R B Neutral start switch 1 25 A
26 | RG-1-560 A% AR Oil quantity sensor 1 | HANER
27 | JK861 B R T 5 Battery switch 1

28 | 6-QA-105S & HLh Battery 2

29 | Z-HX220x55/4H | A J54T 24V Right tail lamp 1

30 | Z-HX220x55/4H | £ J54T 24V Left tail lamp 1

31 | HXQ-15-00 BB Brake wamer Lo s

-134-



EFALF Lifting part

8M3-000000

¥ 51

Fig.51

L LT [ B

S

-136-



& 51 8M3-000000 ZF-41{f Lifting part
Fig.51

;
FE k5 (O Bk
Item Part No. Description Q'ty | Remarks
1| 8M3-100000 LB Oustside mast 1
2 | 8M3-200000 STRE Inside mast I
3 | GB6074-85 B LH2434x61  Leaf chain 2
4 | 8M3-900002 ERIZ AL Ball nut 4
5 | 8M3-900001 92 £ Nut 8
6 | GB91-86 8 3.2x30 Pin 4
7 | 8M3-800000 SR Adjust oil pipe system 1
8 | 8M3-600000 iR Lift jack,right 1
9 | GB91-86 8 3.2x20 Pin 4
10 | 8M3-900003 SRk Chain 4
11 | 7M3-800004 4% Pin shaft 4
12 | 8M3-000002 S EARAT Yoy Bolt 2
13 | GB93-87 HBE 12 Washer 4
14 | GB97.1-85 #pE 12 Washer 4
15 | GB6170-86 $2EE MI2 Nut 4
16 | 3DM3-000002 BE4T Screw 2
17 | GB6170-86 $24E M20 Nut 2
18 | 8M3-500000 ZE R FHMEL Lift jackleft 1
19 | 8M3-000001 B Spacer 4
20 | 8M3-400000 154 i AT Tilting cylinder 2
21 | 8M3-700000 X120 Main oil pipe system 1
22 | 8M3-300000 IR Fork shelf 1

-137-



10M3-000000 A2 F+#H {4  Lifting part

& 52

Fig.52

-138-



& 52 10M3-000000 & Ft41¢F  Lifting part
Fig.52
;

¥ AV 7 7 I
Item Part No. Description Q'ty | Remarks
1| L0M3-100000 Ah Oustside mast 1

2 | 10M3-200000 IREL Inside mast 1

3 | GB6074-85 # ek LH2844x61  Leaf chain 2

4 | GB91-86 8 3.2x25 Pin 4

5 | 10M3-900005 2k Chain 2

6 | 10M3-900004 &4 %h Pin shaft 4

7 | 10M3-600000 158 Tl i Lift jack,right 1

8 | 10M3-900002 ERIZ 1) Ball nut 4

9 | 10M3-900001 4213 Nut 6

10 | GB91-86 45 3.2x40 Pin 4

11 | 10M3-800000 B T i Adjust oil pipe system 1

12 | 10M3-700000 ER T Main oil pipe system |

13 | 10M3-000001 JhEL [ A2 2 Bolt 2
14 | GB93-87 $®iE 12 Washer 4

15 | GB97.1-85 HpE 12 Washer 4
16 | GB6170-86 B2 M12 Nut 4
17 | 3DM3-000002 25T Screw 2

18 | GB6170-86 $26F M20 Nut 2
19 | 10M3-500000 R T Lift jack,left 1
20 | 8M3-000001 =S Spacer 4

21 | 8M3-400000 figt gkl L Tilting cylinder 2
22 | 10M3-900003 i Sk Chain connector 2
23 | 10M3-300000 %L Fork shelf 1

-139-



Outside mast

8M3-100000 428

% 53

Fig.53

\\-»H :

/¥4 -
,v/m/i N

— /////

\

%/////

/

N\

///// \ N\ //// §\ IM/,//

T T

OO

RN

-140-



[ 53 8M3-100000 #h7%¢  Outside mast

Fig.53

Fs (A= % Fr B s u
Ttem Part No. Description Q’ty |Remarks

1 | 8M3-101000 SMTBE (K Oustside carriage 1
2 | 50N6-100001 Hoth Pad 2
3 | GB819-85 #2457 M8x30 Screw 4
4 | 8M3-102000 BIER Lift roller 2
5 | GB894.1-86 48 60 Snap ring 2
6 | GB5782-86 2 M16x70 Bolt 2
7 | GB93-87 #H 16 Washer 2
8 | 8M3-100001 1EZh#R Retain plate 4
9 | GB93-87 #E 8 Washer 8
10 | GB5783-86 24 M8x16 Bolt 8
11 | 8M3-100002 16 AT 3t Pivot 4
12 | GB1152-79 AR M10x1 Nipple 2
13 | 8M3-100003 I Bearing liner 4
14 | 8M3-100004 K= Bearing cap 2
15 | GB93-87 $#pE 20 Washer 4
16 | GB5785-86 #2448 M20x1.5x130  Bolt 4
17 | SOM3A-120000 MR (T) Cross roller 2

-141-



HRTT1ZE Outside mast

10M3-100000

4 54

Fig.54

Hﬂo

////// //

LT LTS, 7 777

Vo\\\\\\\\\\

T

NNV

: k,, o

(NS / \\\\\\\\\\\\\:

A \l«illlbr.tl.r»l// ALV

‘ \\\\\\\\ ), 74

@/ / N AR R \
\ ///0/// //// r/VV/wZLI,r,I,M,. — - // > ,/M//,Y/:/, / — A N\
i SN I ,
ML

\LF \

- p
// -4
\ /S W
//\ \

\

-142-



& 54 10M3-100000 4/ J%2  Outside mast
Fig.54

=TI # Z How
Item Part No. Description Q’ty | Remarks

1 | GB819-85 $24T M8x30 Screw 4
2 | 50N6-100001 b Pad 2
3 | 10M3-101000 IR SN Oustside carriage 1
4 | 10M3-102000 BT Lift roller 2
5 | GB894.1-86 PE 65 Snap ring 2
6 | GB5782-86 24 M16x70 Bolt 2
7 | GB93-87 M 16 Washer 2
8 | 8M3-100001 1Bk Retain plate 4
9 |GB93-87 HE 8 Washer 8
10 | GB5783-86 $2H M8x16 Bolt 8
11 | 8M3-100002 15 AT 4l Pivot 4
12 | GB1152-79 AR M10x1 Nipple 2
13 | 8M3-100003 I Bearing liner 4
14 8M3;100004 B Bearing cap 2
15 | GB93-87 HE 20 Washer 4
16 | GB5783-86 B2 M20x1.5x130  Bolt 4
17 | 50M3A-120000 mEE () Cross roller 2

-143.



Inside mast

AT R S NN WA VA R\ W n T
\\\\\ VIt 7777 701 1 - NN/
NN ///////////,
\ AN \ N O .
\\\b// ///// // \ AN

077777777 7 1 T T

T I RSN R R RN
\:\\\\\\\:: ) ,.:IZ:\\\\\\\\

, VNS AN
RS ///,//// NNV - ///ﬁ//,//,%/////
/NI IR/ //Z)

8M3-200000 HI]1%E

&l 55

Fig.55

.144.



K 55 8M3-200000 MH[]Z2 Inside mast
Fig.55

=1 ® B % PR B | & IE
Item Part No. Description Q'ty | Remarks
1 | GB5783-86 B4 M24x80 Bolt 2

2 | GB93-87 hyg 24 Washer 2

3 | 8M3-201000 W 2Rk Inside carriage 1

4 | S0M3A-200004 | ik Adjust shim 24

5 | 8M3-200003 FE B Retain plate 2

6 | GB93-87 g 10 Washer 4

7 | GB5783-86 $2H M10x20 Bolt 4

8 | 8M3-200002 S5 Chain wheel pivot 2

9 | 8M3-200001 1 Shim 44

10 | 8M3-202000 bR Chain sheave 2

11 | 50M3A-120000 | fii%s (1) Cross roller 2

12 | 8M3-102000 RIS Lift roller 2

13 | GB894.1-86 P 60 Snap ring 2

-145-



Inside mast

10M3-200000 (41148

%] 56

~

S

.
N

-

N N g N \ \
A LTI

T — WG
AN NN \ o

)

T T T SEEERTR Y,

),

SN N T _ B SR R ANV
L e ST T T

////,,.,\\. ,,///,///////ﬁ%//M///

A Y REENEYRRAATANN

4 .\\\\,‘,ﬁ.‘.\\_\\\\.\QW\ o, \x\\. AN , R AW, Y

Fig.56

-146-



&l 56 10M3-200000 N[ 1ZE Inside mast
Fig.56

e R B i Wit |6 W
Ttem Part No. Description Q'ty | Remarks
1 10M3-201000 NTTER IR Inside carriage 1

2 | GB5783-86 126 M24x85 Bolt 2

2 | GB93-87 P 24 Washer 2

4 1 S0M3A-200004 E RS Adjust shim 2 4

5 | 8M3-200003 JE MR Retain plate 2

6 | GB93-87 #3510 Washer 4

7 | GB5783-86 2 M10x20 Bolt 4

8 | 10M3-200002 545N Chain wheel pivot 2

9 | 10M3-200001 h Shim 4 ¢

10 | 10M3-202000 R Chain sheave 2

11 | 50M3A-120000 | fujzss (1) Cross roller 2

12 | 10M3-102000 BHERE Lift roller 2

13 | GB894.1-86 18 65 Snap ring 2

-147-



Fork Shelf

LY

e
n

8M3-300000

57

Fig.57

f/////////

1 Wy,

\\)

My

.&o

.

AN
;

\\\\\\\\\\\ /o, \

\\ \\ /
’//////// ///o . ,\ /////

4v

I/ 111

?.113

—_—— N

fyl‘i}[ —

-148-



K 57 8M3-300000 +HEXZE  Fork shelf
Fig.57
5 A 8 Wi | % i
Item Part No. Description Q’ty |Remarks
I | GB5783-86 25 M12x40 Bolt 4
2 | GB93-87 HE 12 Washer 4
2 | 8M3-300002 PR Plate 2
4 | 8M3-300001 8 Yt Shaft 2
5 | GB5783-86 128 M6x16 Bolt 4
6 | GB93-87 #H 6 Washer 4
7 | 8M3-305000 45 Pin shaft 2
8 | 8M3-304000 VA 26 i Adjust cylinder 2
9 | 8M3-300003 R B Adjust shim 24
10 | 8M3-302000 FHRX Right fork 1
11 | 8M3-306000 %0 Pin shaft 2
12 | GB1153-79 WAL M10x1 Nipple 2
13 | GB895.1-86 P4 85 Snap ring 4
14 | 8M3-303000 % Left fork 2
15 | 8M3-302003 R Copper bushing 2
16 | 8M3-302002 ¥ Slider 2
17 | GB93-87 #hE 16 Washer 4
18 | GB70-85 28 MI16x70 Bolt 4
19 | GB894.1-86 P4 45 Snap ring 2
20 | 8M3-307000 il 75 5 Cross roller 2
21 | 8M3-300006 82 2 Bolt 4
22 | GB93-87 e E| Washer 4
23 | 8M3-300004 VR RSB Roller seat 2
24 | 8M3--300005 k% Adjust shim 24

-149-



Fork shelf

e

4k
g2l

8M3-300000

&l 57

Fig.57

SR ALY LA

f
y

)

7rrier o
\
ANRNA AN

\

%\\/\W\N\\\\R\\\\ /I

C\\\\\\MV

+150-



& 57 8M3-300000 F8X ZE Fork shelf

Fig.57

5= I (. 8 B | &
[tem Part No. Description Q’ty |Remarks
25 | GB894.1-86 HE 60 Snap ring 4

26 | 8M3-102000 BHER Lift roller 4

27 | 50M3A-120000 s l) Cross roller 2

28 | 8M3-301000 (e N Fotk shelf body 1

-151-



Fork shelf

e s

4k
n

10M3-300000

K 58

Fig.58

///// e //// ,

T

g\kz\ MM

\\\\\\\\\\\\\\,\,: \\\

BN

10

%

\,\,\.;
9\@\\\\\\\

561
=

-152-



5 58 10M3-300000 T¢ X252  Fork shelf
Fig.58
T N CO B &
ltem Part No. Description Q’ty | Remarks
‘1 | GB5783-86 P24 M12x40 Bolt 4
2 | GB93-87 $E 12 Washer 4
2 | 8M3-300002 L Plate 2
4 | 10M3-304000 1% Wtk Fork shaft 2
5 | GB5783-86 2% M6x16 Bolt 4
6 | GB93-87 #H 6 Washer 4
7 | 8M3-305000 i Pin shaft 2
8 | 8M3-304000 VaFERTEE AN Adjust cylinder 2
9 | 8M3-300003 kS Adjustshim 24
10 | 10M3-302000 HHRX Right fork 1
11 | 8M3-306000 &5 Pin shaft 2
12 | GB1152-79 AR M10x1 Nipple 2
13 | GB895.1-86 P4E 95 Snap ring 4
14 | 10M3-303000 VR Left fork 2
15 | 10M3-302002 HE Copper bushing 2
16 | 8M3-302002 bige Slider 2
17 | GB93-87 #H 16 Washer 4
18 | GB70-85 B2 M16x55 Bolt 4
19 | GB894.1-86 PP 45 Snap ring 2
20 | 8M3-307000 75 Cross roller 4
21 | 8M3-300006 9248 Bolt 4
22 | GB93-87 o 24 Washer 4
23 | 8M3-300004 RS Roller seat 2
24 | 8M3-300005 1 B Adjust shim 24

-153-



Fork shelf

X5

A
Pl

10M3-300000

Kl 58

Fig.58

A\ = \ .m \ 7 = (O
»f/y// //// //@; //// //A.\\ \\ :\Vﬁ \

SR A 2A
, ///// s ////
; 1/ wt%\y e

=

\\w/////// NN ,!.\ll\l,\l/MM/WV/«/ ,\ -
) TR N
/NG

N ///2 2 y

itk Y \

\Z = 77 /////; NN
\\\\\\ /

¢ TN

N

&\&W- \

7/ X
/

SN
4



K 58 10M3-300000 45X %28 Fork shelf

Fig.58

¥ 5 = L Ko | & ik
Item Part No. Description Q'ty | Remarks
25 | GB894.1-86 P4 65 Snap ring 6

26 | 10M3-102000 R Lift roller 6

27 | 50M3A-120000 s ) Cross roller 2

28 | 10M3-301000 X ok Fork shelf body 1

-155-



JREEIHED  Adjust cylinder

8M3-304000

&l 59

Fig.59

n

-156-



& 59 8M3-304000 JHEEL  Adjust cylinder
Fig.59
F5 B R b | s I
Item Part No. Description Q'ty | Remarks
1 | GB893.1-86 P 30 Snap ring 2
2 | GB9163-90 ¥k GEITES — Bearing I
2 | GB1152-79 A M6 Nipple I
4 | 8M3*304001 TE3R Ear ring 1
5 | 8M3%304002 PR Lock nut I
6 | 8M3*304003 % SEFT Piston 1
7 | CLO363CO LBH BhL 8 d32 Dust ring I
8 | GB77-85 24T M10x8 Screw 1
9 | 8M3*304006 e St Nylon gasket 1
10 | 8M3%304004 AL Cylinder cover 1
11 | GB1235-76 O£ 38x3.5 O-ring 2
12 | D2 32x40x6 P d32 Seal ring 1
13 | 8M3*304007 B Guide bush 1
14 | 8M3*304005 kel Adjust shim 1
15 | GB1235-76 O JEHE 63x3.1 O-ring 1
16 | SF-1 32 30 HortE Combination bush 1
17 | 8M3*304008 W Spacer I
18 | FUO784LO OSI % £/ D63 Seal ring 2
19 | 8M3*304010 SRR Support ring 1
20 | 8M3*304009 % 5% Piston 1
21 | GB848-85 H$E 22 Washer 1
22 | GB9457-88 826 M22x1.5 Nut 1
23 | GB91-86 B 5x40 Pin 1
24 | 8M3*304011 i 2 3k Connector 1

157+



JAEEIHEL  Adjust cylinder

8M3-304000

% 59

Fig.59

-158-



& 59 8M3-304000 JAFEIHEL  Adjust cylinder
Fig.59
F5 e = # i Boat | &%
Item Part No. Description Q'ty | Remarks
25 | 8M3*304100 ARES Cylinder body l

26 | 8M3*304012 sk Connector 1

27 | 8M3*304013 W Steel pipe 1

28 | 8M3*304014 O g sk Connector 1

-159-



8M3-400000 fui#HihEL  Tilting cylinder

%l 60

Fig.60

-160-



& 60 8M3-400000 fui#uhifir  Tilting cylinder
Fig.60

5 5 # " Mok
[tem Part No. Description Q’ty | Remarks
1 | GB9163-90 KA HE GESOES  Bearing 2
2 | GB1152-79 AR M10x1 Nipple I
3| 8M3*400001 FLAT % Eye bar 1
4 | 8M3*400002 2EE M48x2 Nut 2
5 | 8M3*400003 ¥ E AT Piston rod I
6 | CLO087C3 LBH Bjj2: 18 d50 Dust ring 1
7 | GB73-85 24T M8x10 Screw I
8 | 50M3C*400010 T2 i B Nylon gasket |
9 | 8M3*400005 3G Cylinder cover 1
10 | GB1235-76 O JEH 60x5.7 O-ring 1
11 | FUO619KO ISI Z B d50 Seal ring 1
12 | 8M3*400006 ISAHES Guide bush 1
13 | 8M3*400004 s Adjust shim 12
14 | GB1235-76 O JZM 120x5.7 O-ring 1
15 | 8M3*400007 F A ¥ 50x55x35 Combination bush 1
16 | GB1235-76 0 B/ 50x3.1 O-ring 1
17 | FU1212LO OSI %/ D120 O-ring 2
18 | 8M3*400009 FRER Support ring 1
19 | 8M3*400008 i 5 Pinston 1
20 | 50M3C*400008 FFREI24E M36x2  Nut 1
21 | GB91-76 FF 14 5%60 Pin 1
22 | 8M3*401000 EAREN Cylinder body 1
23 | 8M3*400011 3k Connector L
24 | 8M3*400012 WE $12x2.2 Steel pipe |

-161-



8M3-400000 fiifhihifir  Tilting cylinder

& 60

Fig.60

-162-



& 60 8M3-400000 fHi#EEL  Tilting cylinder

Fig.60

9 ® 5 7 ) B | % E
Item Part No. Description Q’ty | Remarks
25 | 8M3%400013 AT Connector 1

26 | 8M3*400014 e sk Connector 1

27 | 8M3*400010 HE Copper bushing 1

-163-



&l 61 8M3-500000 7= F-F#ilifiL  Left lifting cylinder

Fig.61 8M3-600000 f5FHf&hEL  Right lifting cylinder
10M3-500000 Z F-R¥lEL  Left lifting cylinder
10M3-600000 £ F+F#ihEr  Right lifting eylinder

-164-



& 61 8M3-500000 [=FFEIMEL  Left lifting cylinder
Fig.61 8M3-600000 £ FFEuhE.  Right lifting cylinder

10M3-500000 Z=F+-FFihED Left lifting cylinder
10M3-600000 £ F-FFiEL  Right lifting cylinder

e D 4% K W | &
Item Part No. Description Q’ty | Remarks
1 | CLO121CO LBH B2 d70 Dust ring 1
2 | 50M3C*500008 Bk Connector 41
3 | 8M3*500007 R Cylinder cover | 8M3 A
10M3*500007 A Cylinder cover 10M3 H
4 | FUO849KO ISI %+ d70 Seal ring d70 1
5 | GB1235-76 OB 115x5.7 O-ring . 8M3 H
GB1235-76 O R 125x5.7 O-ring 10M3 A
6 | 8M3*500006 WA T0x75%x65 Bearing ) 8M3
8M3*500006 MEFHA T0x75x45 Bearing 10M3 A
7 | 8M3*500005 7R B Bearing seat . 8M3 A
10M3*500005 R Bearing seat 10M3 A
8 | 8M3*500008 JE R Adjusting washer 144 | 8M3 H
10M3*500008 B £ Adjusting washer 144 | 10M3 H
9 | 8M3*500004 ¥ SEFF Piston rod : 8M3 H
10M3*500004 I Piston rod 10M3 A
10 | 8M3*500003 W 22 14 18 Snap ring 1
11 | 50M3C*500011 EF Plug 1
12 | GB80-85 1247 M8x10 Screw 1
13 | SOM3C*500010 W 7G3/8" Plug : 1
” 8M3*500002 R Support ring 1 8M3 A
10M3*500002 ¢ Supprt ring 1 10M3 A
15 | 8M3*500001 7 3E Piston 1 8M3 H
10M3*500001 155 Piston 1 10M3 A

-165-



& 61
Fig.61

=

8M3-500000 Z=FHFEIHED  Left lifting cylinder

8M3-600000 #FHREMIEL  Right lifting cylinder
10M3-500000 Z=FHF&EhET  Left lifting cylinder
10M3-600000 A FFR&iliEL  Right lifting cylinder

SQ

13

1
12

-166-



K 61 8M3-500000 A= F+FEILEL  Left lifting cylinder
Fig.61 8M3-600000 A FHF&IEL  Right lifting cylinder
10M3-500000 A= FFEiHEL  Left lifting cylinder
10M3-600000 A F-FEuiEL  Right lifting cylinder
ﬁ'% £ = 4 K B | & E
[tem Part No. Description Q'ty | Remarks
16 | UN95x80x12 = E B D95 Seal ring 1 8M3 H
FU1078LO OSI % £ B D100 Seal ring 1 10M3
17 | 8M3*501000 (AL Cylinder body 1 | 8M3 &I
8M3*601000 FARES Cylinder body 1 |8M3 B4
10M3*501000 AR L Cylinder body 1 10M3 £ &L
10M3*601000 FAREN Cylinder body 1 10M3 &L

-167-



& 62 8M3-700000
Fig.62 10M3-700000

FEMBEE S Main oil pipe system

-168-



& 62

8M3-700000
10M3-700000 = IHEF R

Main oil pipe system

Fig.62

RO 8 SO Bt

ltemé Pait No. Description Q'ty | Remarks

1 Q/ZCB11.1-83 | %% 16 Clip 6

5 | 8M3%700001 [a341% $13x1800  Return oil pipe 5, | 8M3
10M3*700001 B G13x1750  Return oil pipe 10M3 F

3 | PKD-350 R Wire 4

4 | 50M3D-700001 e Clip 2

5 | GB5781-86 284 M10x20 Bolt |

6 | GB93-87 #HE 10 Washer 1

7 | 50M3A-710000 =l sk ik Tee connector 1

8 | 8M3-700003 W 0il pipe 1

9 | 8M3*700002 A $13x3000  Return oil pipe 1

10 | JB982-77 HE 27 Washer 4

11 | 8M3-700007 3Lk Connector body 1

12 | 8M3-700005 Birig Bolt 2

13 | 8M3*700006 W43k 1611-610 Rubber pipe connector 1

14 | XSF2-F25L-8T PR 22 Way speed limiting | |8M3 A
XSF2-F25L-10T | PR3 g Way speed limiting 10M3

15 | GB1235-76 O JEHE 34x3.5 O-ring 1

16 | 8M3-700004 2 LN Connector 1

-169-



& 63 8M3-800000

Fig63  10M3-800000 MV (—)  Adjust oil pipe system(1)

-170-



] 63

8M3-800000

PSR S (—)

Adjust oil pipe system( 1)

Fig.63  10M3-800000
FE R B # i R &k
Item Part No. Description Q'ty | Remarks
1.1 8M3-800007 £ Bushing |
2 | 8M3-800006 W Roller i l
3 8M3-800005 PEY Plate 1
4 | GB5782-86 | ke M16x75 Bolt 1
5 | GB93-87 HE 16 Washer 1
6 8M3*800008 Hi%{ﬁ% 8 I -3046 Rubber p%pe connector 2 8M3
10M3*800001 Ak 81 -3346  Rubber pipe connector 2 10M3
7 | 8M3-801000 A Pipe 2
8 | 8M3-800009 JE R Plate 1
9 | 8M3-800002 Jie 5 1 3k Rubber pipe connector 1
10 | 8M3-800001 e e 3k Rubber pipe connector 1
11 | 8M3-802000 JE AR B Seat 1
12 | GB93-87 #E 10 Washer 3
13 | GB5783-86 W2 M10x25 Bolt 3
14 | 8M3*800011 %13k 81-326  Rubber pipe connector 1
15 | CSOS-00-04 Bam L Connector 4
16 | JB982-77 #HHE 14 Washer 4
17 | 8M3%800012 Wi ek 8 1-356  Rubber pipe connector 1
18 | 8M3-803000 Bk Connector 1
19 | PKD-120 LR H Wire 2

-171-



64 8M3-800000 |
Fig.64  10M3-800000 ORIl (=) Adjust oil pipe system(IT)

-172-



%] 64 8M3-800000 ‘ B _ o
Fig.64  10M3-800000 PR ES () Adjust oil pipe system(1])
e = i i KR &
Item Part No. Description Q’ty | Remarks
1 | 8M3-800007 e Bushing 1

2 | 8M3-800006 e Roller 1

3 | 8M3-800005 EL Plate 1

4 | GB5782-86 B2 M16x75 Bolt 1

5 | GB93-87 #H 16 Washer 1

¢ | 8M3*800008 BeE 3k 8 1-3046 Rubber pipe connector 2 | 8M3 H

10M3*800001 Bk 81-3346 Rubber pipe connector 2 | 10M3

7 | 8M3-801000 e Pipe 2

8 | 8M3-800009 FEHR Plate 1

9 | 8M3-800004 e 8 32 3k Rubber pipe connector 1

10 | 8M3-800003 Je Bk Rubber pipe connector 1

11 | 8M3-802000 JEAR Seat 1

12 | GB93-87 #HE 10 Washer 3

13 | GB5783-86 2 M10x25 Bolt 3

14 | 8M3*800012 B 81-356 Rubber pipe connector 1

15 | CS0S-00-04 Hil L Connector 4

16 | JB982-77 $HpE 14 Washer 4

17 | 8M3*800011 B3k 81-326 Rubber pipe connector 1

18 | 8M3-803000 Bk Connector 1

19 | PKD-120 kA Wire 2

<173



	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021
	022
	023
	024
	025
	026
	027
	028
	029
	030
	031
	032
	033
	034
	035
	036
	037
	038
	039
	040
	041
	042
	043
	044
	045
	046
	047
	048
	049
	050
	051
	052
	053
	054
	055
	056
	057
	058
	059
	060
	061
	062
	063
	064
	065
	066
	067
	068
	069
	070
	071
	072
	073
	074
	075
	076
	077
	078
	079
	080
	081
	082
	083
	084
	085
	086
	087
	088
	089
	090
	091
	092
	093
	094
	095
	096
	097
	098
	099
	100
	101
	102
	103
	104
	105
	106
	107
	108
	109
	110
	111
	112
	113
	114
	115
	116
	117
	118
	119
	120
	121
	122
	123
	124
	125
	126
	127
	128
	129
	130
	131
	132
	133
	134
	135
	136
	137
	138
	139
	140
	141
	142
	143
	144
	145
	146
	147
	148
	149
	150
	151
	152
	153
	154
	155
	156
	157
	158
	159
	160
	161
	162
	163

